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1 GENERAL INFORMATION

Applicant

Company Name : Canon Inc.

Brand Name : CANON

Address : 3-30-2 Shimomaruko, Ohta-ku, Tokyo, 146-8501 JAPAN

Telephone Number : +813 3758 2111 /481 3 3757 6798 (Direct)

Facsimile Number : +81 33757 8838

Contact Person : Kuniaki Tanaka (tanaka.kuniaki@canon.co.jp)

Type of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Rating : DC8.1V, 0.5A (AC adapter: AC100-240V, 50/60Hz)

Receipt Date of Sample : July 27, 2004

Condition of EUT : Production prototype

(Not for sale: This sample is equivalent to mass-produced items.)
Regulation(s) : FCC Partl5 Subpart C, Section 15.247: 2004
Test Site : UL Apex Yamakita EMC lab.

1.1 Tested Methodology
The measurements were performed according to the procedures in ANSI C63.4 (2003).
These tests were also referred to FCC 97-114 “Guidance on Measurement for Direct Spread Spectrum Systems”.

1.2 Test Facility

No. 2 test site has been fully described in a report submitted to FCC office, and accepted on December 8§, 2000
(Registration No.: 99354).

IC Registration No. : 1C3489-2

No. 1 anechoic chamber has been fully described in a report submitted to FCC office, and accepted on November 8§,
2002 (Registration No.: 95967).

IC Registration No. : 1C3489-B
Test room Width x Depth x Height (m) Test room Width x Depth x Height (m)
No.1 shielded room 8.0x50x25 No.1 EMS lab. 10.0x7.5x5.7
No.2 shielded room 50x4.0x2.5 (Semi-anechoic chamber)
No.3 shielded room 40x50x2.7
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2 PRODUCT DESCRIPTION

Canon Inc., Model: DS508152 (referred to as the EUT in this report) is a Wireless File Transmitter use for digital
camera. This equipment transfers a picture data from the camera to the FTP server using the wireless LAN (IEEE
802.11b/g) or Ethernet LAN (100 Base-T).

The clock frequencies used in EUT: 32.768kHz, 10MHz, 20MHz, 24.576MHz, 25MHz, 30MHz, 33MHz

[Wireless LAN u-PCI CARD]

Equipment type : Transmitter
Frequency of operation : 2412 - 2462 MHz
Channel spacing : 5 MHz
Channel number : 11 channels
Type of modulation : DSSS, OFDM
Antenna type : 1/2A Dipole, 3/2\ Co-liner
Antenna connector type : Reverse SMA
Antenna gain : Dipole: 2.14dBi

Co-liner: 3.5dBi (including 0.5dB cable loss)
Mode of operation : Simplex
Emission Designation : DID, G1D
Operation temperature range: -20 ~ 45 deg. C.
Operation voltage (inner) DC3.3V

*FCC Part15.31 (e)
DS508152 (Wireless File Transmitter) provides the Wireless LAN p-PCI CARD with stable power supply
(DC3.3V), and the power is not changed when voltage of the Wireless File Transmitter is varied.
Therefore, the equipment complies power supply regulation.

*FCC Part15.203
The antenna of DS508152 doesn’t use a standard antenna jack or electrical connector,
therefore the Wireless File Transmitter complies FCC Part15.203 Antenna requirement.

*The Wireless File Transmitter has ports of USB 2.0 and IEEE1394. Measurement was performed with IEEE1394
cable, because these ports have the same shield characteristic and it is assured they have the same result. These ports
are not used for connection at the same time.

*Test for Ethernet LAN (100 Base-T) was performed in accordance with the specification of FCC Part 15, Subpart B.
(D.o.C.) Refer to the Test Report: 24JE0165-YK-3.
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3 SYSTEM TEST CONFIGURATION

3.1 Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.

Test mode: 12 modes
Antenna model: NA-E1 (Normal)
Transmitting (IEEE802.11b (11Mbps))

Transmitting (IEEE802.11g (54Mbps))

Antenna model: ERA-E1 (Optional)
Transmitting (IEEE802.11b (11Mbps))

Transmitting (IEEE802.11g (54Mbps))

-2412MHz (Low)
-2437MHz (Middle)
-2462MHz (High)
-2412MHz (Low)
-2437MHz (Middle)
-2462MHz (High)

-2412MHz (Low)
-2437MHz (Middle)
-2462MHz (High)
-2412MHz (Low)
-2437MHz (Middle)
-2462MHz (High)

The EUT has an ability to provide some different modulation and data rates. Some of these modulation and data rates
did not change in the spectrum envelopes of the EUT at conducted measurement with the antenna terminal. Therefore,
the results of the final measurements were the IEEE 802.11b DSSS (CCK, QPSK, 11Mbps) and IEEE 802.11g OFDM

(64QAM, 54Mbps) modulation as the highest data rate.
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3.2 Configuration of Tested System
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Top View (Radiated emission)

*Cabling was taken into consideration and test data was taken under worse case conditions.

Description of EUT and support equipment

No. Item Model number Serial Manufacturer FCCID Remarks
number
A | Wireless File Transmitter | DS508152 11001 Canon AZD-DS508152 | EUT
B | Antenna NA-E1 - Canon - EUT
C | Antenna ERA-E1 - Canon - EUT
D | AC Adapter DS8111 RK3003331 | Canon - -
E | Digital Camera DS126051 201004 Canon - -
F | AC Adapter PA-V16 10122326 Canon - -
List of cables used
No. Name Length (m) Shield Backshell material
1 | AC Cable 2.0 Unshielded Polyvinyl chloride
2 | DC Cable 1.7 Unshielded Polyvinyl chloride
3 | IEEE1394 Cable 1.5 Shielded Polyvinyl chloride
4 | AC Cable 2.0 Unshielded Polyvinyl chloride
5 | DC Cable 1.4 Unshielded Polyvinyl chloride
6 | Antenna Cable 1.5 Shielded Polyvinyl chloride
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4 MEASUREMENT UNCERTAINTY

Conducted emission test
The measurement uncertainty (with a 95% confidence level) for this test was =1.3dB.

The data listed in this test report has enough margin, more than site margin.

Radiated emission test

The measurement uncertainty (with 95% confidence level) for this test using Biconical antenna is +4.8dB.
The measurement uncertainty (with 95% confidence level) for this test using Logperiodic antenna is £5.2dB.
The measurement uncertainty (with 95% confidence level) for this test using Horn antenna is +6.6dB.

The data listed in this report meets the limits unless the uncertainty is taken into consideration.
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5 SUMMARY OF TESTS

5.1 §15.207 Conducted Emissions (Limits by CISPR Pub.22 Class B)

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT and its peripherals were
aligned and flushed with rear of tabletop.

All other surfaces of tabletop were at least 80cm from any other grounded conducting surface. EUT was located 80cm
from LISN and excess AC cable was bundled in center.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a shielded room.

The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

Measurement range : 150kHz to 30MHz CISPR QP/AV Detector, IF BW 10kHz

Test data : APPENDIX 2 Page 17 to 32

Photographs of test setup : Page 12 to 13

Test result : Pass

Test instruments : KCC-24/25/26/28/KPL-02, KLS-05 (EUT), KLS-06 (AE),

KSA-04, KTR-03, KTM-04

5.2 §15.247 (a)(2) 6dB Bandwidth (Antenna Port Conducted)

Test Procedure
The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2 Page 33 to 34
Test result : Pass
Test instruments : 1.0m length cable prepared by client, KTR-01

5.3 §15.247 (b)(3) Maximum Peak Output Power (Antenna Port Conducted)

Test Procedure

The Maximum Peak Output power at IEEE802.11b (11Mbps) was measured with a power meter connected to the antenna
port. At IEEE802.11g (54Mbps), test was performed using the function of spectrum analyzer measuring of channel power.
Antenna Gain dose not exceed 6dBi.

Test data : APPENDIX 2 Page 35 to 36
Test result : Pass
Test instruments
IEEE 802.11b : KPM-05, KPSS-01
IEEE 802.11¢g : 1.0m length cable prepared by client, KTR-01
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5.4 §15.247 (¢) Out of Band Emissions (Radiated)

Test Procedure

EUT was placed on a platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The measurement antenna was varied in height above the conducting ground plane to obtain the maximum signal
strength. The Radiated Electric Field Strength intensity has been measured in an anechoic chamber with a ground plane
and at a distance of 3m. The measuring antenna height was varied between 1 and 4m and EUT was rotated a full
revolution in order to obtain the maximum value of the electric field intensity. The equipment was also previously
checked at each position of three axes X, Y and Z. In case of Antenna model: ERA-E1, antenna was fixed vertically for
normal use position, and the Wireless File Transmitter’s position of three axes was checked. For both antenna models,
Z was worst under the horizontal antenna polarization and X was worst under the vertical antenna polarization. The
position in which the maximum noise occurred was chosen to put into measurement. See the photographs in page 16.

Radiated spurious emissions
In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement. The
result was also satisfied the general limits specified in Sec.15.209 (a).
Measurement range : 30MHz to 1000MHz CISPR QP Detector, IF BW 120kHz

: 1GHz to 26GHz PK and AV Detector

Test data : APPENDIX 2 Page 37 to 48 (30 - 1000MHz)
: APPENDIX 2 Page 49 to 72 (1 - 26GHz)
: APPENDIX 2 Page 73 to 88
(Band Edges: 2390MHz/ 2483.5MHz, Restricted band Charts)
Photographs of test setup : Page 14 to 15
Test result : Pass
Test instruments : KAF-02, KAF-05, KAT10-S1, KAT6-02, KTR-01, KFL-01, HA-06
KCC-30/31/32/34, KCC-D3/D7, KBA-03, KHA-03, KLLA-03
KAEC-01, KSA-04

5.5 §15.247 (c) Out of Band Emissions (Antenna Port Conducted)

Test Procedure
The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2 Page 89 to 100
Test result : Pass
Test instruments : 1.0m length cable prepared by client, KTR-01

5.6 §15.247 (d) Power Density (Antenna Port Conducted)

Test Procedure
The Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2 Page 101 to 103

Test result : Pass

Test instruments : 1.0m length cable prepared by client, KTR-01
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APPENDIX 1: Photographs of test setup

1.Page 12 - 13 Conducted emission
2.Page 14 - 15 Radiated emission
3.Page 16 Pre check of worse-case position

APPENDIX 2: Test Data

1.Page 17 —32 Conducted emission
17-20 Transmitting (IEEE802.11b (11Mbps)) with Normal antenna NA-E1
21-24 Transmitting (IEEE802.11g (54Mbps)) with Normal antenna NA-E1
25-28 Transmitting (IEEE802.11b (11Mbps)) with Optional antenna ERA-E1
29-32 Transmitting (IEEE802.11g (54Mbps)) with Optional antenna ERA-E1

2.Page 33 —34 6dB Bandwidth (Antenna Port Conducted)
33 Transmitting (IEEE802.11b (11Mbps))
34 Transmitting (IEEE802.11g (54Mbps))

3.Page 3536 Maximum Peak Output Power (Antenna Port Conducted)
35 Transmitting (IEEE802.11b (11Mbps)), Transmitting (IEEE802.11g (54Mbps))
36 Spectrum Analyzer data at Transmitting (IEEE802.11g (54Mbps))

4.Page 37— 88 Out Band of Emissions (Radiated)

30-1000MHz
37-39 Transmitting (IEEE802.11b (11Mbps)) with Normal antenna NA-E1
40 -42 Transmitting (IEEE802.11g (54Mbps)) with Normal antenna NA-E1
43 -45 Transmitting (IEEE802.11b (11Mbps)) with Optional antenna ERA-E1
46 - 48 Transmitting (IEEE802.11g (54Mbps)) with Optional antenna ERA-E1

1-26GHz

49 - 54 Transmitting (IEEE802.11b (11Mbps)) with Normal antenna NA-E1
55-60 Transmitting (IEEE802.11g (54Mbps)) with Normal antenna NA-E1
61 -66 Transmitting (IEEE802.11b (11Mbps)) with Optional antenna ERA-E1
67-72 Transmitting (IEEE802.11g (54Mbps)) with Optional antenna ERA-E1

Band Edges
73-76 Transmitting (IEEE802.11b (11Mbps)) with Normal antenna NA-E1
77 - 80 Transmitting (IEEE802.11g (54Mbps)) with Normal antenna NA-E1
81 -84 Transmitting (IEEE802.11b (11Mbps)) with Optional antenna ERA-E1
85-88 Transmitting (IEEE802.11g (54Mbps)) with Optional antenna ERA-E1

5.Page 89 — 100:

89-94

95 -100

6.Page 101 — 103

Out Band of Emissions (Antenna Port Conducted)
Transmitting (IEEE802.11b (11Mbps))
Transmitting (IEEE802.11g (54Mbps))

Power Density (Antenna Port Conducted)

101 Transmitting (IEEE802.11b (11Mbps)), Transmitting (IEEE802.11g (54Mbps))
102 Chart of Transmitting (IEEE802.11b (11Mbps))
103 Chart of Transmitting (IEEE802.11g (54Mbps))

APPENDIX 3: Test instruments

Page 104 : Test instruments

UL Apex Co., Ltd.
YAMAKITA EMC LAB.
907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN

Telephone: +81 465 77 1011
Facsimile: +81 46577 2112 MF060b(11.04.03)



FCCID : AZD-DS508152
Test report No. : 24JE0164-YK-1
Page : 12 of 104

Issued date : August 23, 2004

Conducted emission (Part 1, Antenna model: NA-E1)
=1
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Conducted emission (Part 2, Antenna model: ERA-E1)

UL Apex Co., Ltd.
YAMAKITA EMC LAB.
907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN

Telephone: +81 465 77 1011
Facsimile: +81 46577 2112 MF060b(11.04.03)



FCCID : AZD-DS508152
Test report No. : 24JE0164-YK-1
Page : 14 of 104

Issued date : August 23, 2004

Radiated emission (Part 1, Antenna model: NA-E1)
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Radiated emission (Part 2, Antenna model: ERA-E1)
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Pre check of worse-case position

X-axis (with Antenna model: NA-E1)

X-axis (with Antenna model: ERA-E1) ‘

Y-axis (with Antenna model: NA-E1)

W= Y-axis (with Antenna model: ERA-E1)

Z-axis (with Antenna model: NA-E1)

Z-axis (with Antenna model: ERA-E1)
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DATA OF CONDUCTION TEST

UL Apex Co.,Lid.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Appficant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. - DS508152

Serial No. : 11001

Power - AC120V/60Hz

Mode : Transmitting (CH1:2412MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :NA-E1

Date . 8/7/2004

Phase : Single Phase

Temperature 123 °C Engineer : Toyokazu Imamura
Humidity : 64 %

Regulation . FCC Part15C $§15. 207. (CISPR Pub. 22 )

No.  FREQ.  READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV Qp AV FACTOR LOSS QP AY QP AV QP AV
[MHz] [dB 1. V] (dB 1 V] [dB] [dB] [dB] [dB] [dB s V] [dB 2 V] [dB]

1. 0. 1976 49.6 40.8 47.8 37.6 0.2 0.2 0.0 50.0 41.2 63.7 53.7 13.7 125
2. 0.2988 45.0 38.5 42.3 344 0.2 0.2 0.0 454 389 60.3 50.3 149 il.4
. 0.3977 41.4 36.3 381 33.3 0.2 0.2 0.0 41.8 36.7 57.9 47.9 16.1 11.2
4. 0.4978 40.2 36.5 36.9 32.5 0.2 0.2 0.0 40.6 36.9 56.0 46.0 154 9.1
5. 0.5972 40.6 37.8 37.7 33.7 0.2 0.1 0.0 40.9 381 56.0 46.0 151 7.9
6. 0.8947 39.9 37.6 37.3 349 0.2 0.1 0.0 40.2 37.9 56.0 46.0 158 8.1
1. 1.5908 36.9 34.7 33.4 30.5 0.2 0.3 0.0 37.4 352 56.0 46.0 18.6 10.8

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

MLISN:KLS-05 (NSLK8126) MECOAXIAL CABLE:KCC-24/25/26/28

17 of 104
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Applicant

Kind of Equipment :

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

Emission Level [dBwV]

DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

: Canon Inc.

Wireless File Transmitter
: DS/08152

© 11001

: AC120V/60Hz
: Transmitting (CH1:2412MHz)

: |EEE802. 11b {11Mbps) /Antenna model :NA-E1

: 8/7/2004
: Singie Phase
: Ez ;; Engineer : Toyokazu Imamura
" FCC Part15C §15. 207. (CISPR Pub. 22 )
None
PHASE:N
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DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireiess File Transmitter

Model No. : DS508152

Serial No. 11001

Power : AC120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11b (11Mbps} /Antenna model :NA-E1

Date . 8/7/2004

Phase : Single Phase

Temperature 23 °C Engineer : Toyokazu Imamura

Humidi ty : 64 %

Regulation 1 : FCC Part15C §15. 207. (CISPR Pub. 22 )

Regulation 2 None

Emission Level [dBuV] PHASE :N

&0 Note. [Peak hL!d data. DLta isluncorrected.
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80

Note. Peak hold data DLta is|uncorrected.
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DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant . Canon Inc.
Kind of Equipment : Wireless File Transmitter
Model No. : DS508152
Serial No. 11001
Power : AC120V/60Hz
Mode : Transmitting (CH11:2462MHz)
Remarks : [EEE802. 11b (11Mbps) /Antenna model :NA-E1
Date . 8/7/2004
Phase : Single Phase
Temperature 123 °C Engineer : Toyokazu Imamura
Humidity : 64 %
Regulation 1 : FCC Part15C §15.207. (CISPR Pub. 22 )
Regulation 2 : None
Emission Level [dBuV] PHASE :N

80

Peak hold datal Data is|upcorrected.
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DATA OF CONDUCTION TEST
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant . Canon Inc.
Kind of Equipment : Wireless File Transmitter
Model No. : DS508152
Serial No. - 11001
Power : AC12QV/60Hz
Mode : Transmitting (CH1:2412MHz}
Remarks : {EEEB02. 11g (54Mbps) /Antenna model :NA-E1
Date 1 8/7/2004
Phase : Single Phase
Temperature :23°C Engineer : Toyokazu Imamura
Humidity c 64 %
Regulation : FCC Part15C §15.207. (CISPR Pub. 22 )
No.  FREQ.  READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN
QP AY QP AV FACTOR LOSS QP AV QP AV QP AV
(MHz! (dB 1 V] [dB 1 V] [dB] [dB] [dB] [dB] [dB V] {dB . V] [dB]
. 0.1981 49.7 40.8 48.3 38.2 0.2 0.2 0.0 50.1 41.2 63.7 537 13.6 12.5
2. 0.2968 44.9 38.5 425 344 0.2 0.2 0.0 453 38.9 60.3 50.3 15.0 1.4
3. 0.3963 40.5 36.0 355 29.3 0.2 0.2 0.0 40.9 36.4 57.9 47.9 17.0 IL5
4. 0.4987 40.0 37.0 39.1 356 0.2 0.2 0.0 40.4 37.4 56.0 46.0 156 8.6
5. 0.5957 39.9 37.5 34.9 32.6 0.2 0.1 0.0 40.2 37.8 56.0 46.0 158 8 2
6. 0.8949 38.9 37.7 36.6 34.3 0.2 0.1 0.0 39.2 38.0 56.0 46.0 16.8 80
7. 42734 37.9 36.1 36.3 343 0.3 0.7 0.0 389 37.1 56.0 46.0 17.1 8.9
CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.
BLISN:KLS-05 (NSLK8126) MCOAXIAL CABLE:KCC-24/25/26/28
21 of 104
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DATA OF CONDUCTION TEST CHART
UL Apex Co.,Lid.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant : Canon Inc
Kind of Equipment : Wireless File Transmitter
Model No. . D§508152
Serial No. 11001
Power 1 AC120V/60Hz
Mode : Transmitting (CH1:2412MHz)
Remarks : |EEE802. 11g (54Mbps) /Antenna model :NA-E1
Date : 8/7/2004
Phase : Single Phase
Temperature 123 °C Engineer : Toyokazu Imamura
Humidity : 64 %
Regulation 1 : FCC Part15C §15. 207. (CISPR Pub. 22 )
Regulation 2 : None
Emission Level [dBuV] PHASE : N
80 Note. Peak hle data. DLta is|uncorrected.
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80 Note. [Peak hpld qata] Data isiuncorrected.
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DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant : Canon Inc
Kind of Equipment : Wireless File Transmitter
Model No. . DS508152
Serial No. AL TH
Power : AC120V/60Hz
Mode " Transmitting (CH6:2437MHz)
Remarks : |EEE802. 115 (54Mbps) /Antenna model :NA-E1
Date : 8/7/2004
Phase : Single Phase
Temperature 123 °C Engineer : Toyokazu Imamura
Humidity 1 64 %
Regulation 1 : FCC Part15C §15. 207. {(CISPR Pub. 22 ]
Regulation 2 None
Emission Level [dBuV] PHASE :N
80 Note. Peak hold datal Data is!uncorrected.
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DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant : Canon lInc.
Kind of Equipment : Wireless File Transmitter -
Model No. : DS508152
Serial No. 11001
Power : AC120V/60Hz
Mode : Transmitting {CH11:2462MHz)
Remarks : |EEE802. 11g (54Mbps) /Antenna model :NA-E1
Date : 8/7/2004
Phase : Single Phase
Temperature 23 °C Engineer : Toyokazu Imamura
Humidity 64 %
Regulation 1 : FCC Part15C §15.207. {CISPR Pub. 22 }
Regulation 2 . None
Emission Level [dBuV] PHASE:N
80 Note. Peak hold datal Data is|uncorrected.
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DATA OF CONDUCTION TEST

UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant . Canon Inc.

Kind of Egquipment : Wireless File Transmitter

Model No. : DS5H08152

Serial No. : 11001

Power - AC120V/60Hz

Mode © Transmitting (CH1:2412MHz)

Remarks : IEEE802. 11b (11Mbps) /Antenna model :ERA-E1

Date : 8/7/2004

Phase . Single Phase

Temperature 123 °C Engineer : Toyokazu Imamura

Humidity B4 %

Regulation : FCC Part15C §15.207. (CISPR Pub. 22 )

No. FREQ.  READING(N) READING (L1} LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV GP AV
[MHz] [dB e V] [dB 2 V] [dB] [dB] [dB] [dB] [dB e V] [dB £ V] (dB]

1. 0.1996 49.6 40.2 47.0 37.5 0.2 0.2 0.0 50.0 40.6 63.6 53.6 13.6 13.0
2. 0.2974 44.7 381 42.0 34.2 0.2 0.2 0.0 45.1 385 60.3 50.3 15.2 11.8
3. 0.3959 39.3 351 34.9 28.9 0.2 0.2 0.0 39.7 355 57.9 47.9 18.2 12.4
4. 0.4977 40.2 36.3 375 34.2 0.2 0.2 0.0 40.6 36.7 56.0 46.0 154 9.3
b, 0.5972 387 37.5 3456 32.9 0.2 0.1 €0 39.0 37.8 56.0 46.0 17.0 8. 2
6. 0.8939 39.5 38.1 36.8 349 0.2 1 0.0 39.8 38.4 560 46.0 16.2 7.6
7. 42730 38.4 36.8 35.9 346 0.3 0.7 0.0 39.4 37.8 56.0 46.0 16.6 8 2

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.
MLiSN:KLS-05 (NSLK8126) MMCOAXIAL CABLE:KCC-24/25/26/28
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DATA OF CONDUCTION TEST CHART
UL Apex Co.,Lid.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. » 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireiess File Transmitter

Model No. : DS508152

Serial No. - 11001

Power : AC120V/60Hz

Mode : Transmitting (CH1:2412MHz)

Remarks : |EEE802. 11b {T1Mbps) /Antenna model :ERA-E1
Date : 8/7/2004

Phase : Single Phase

Temperature 123 °C Engineer : Toyokazu [mamura
Humidity c 64 %

Regulation 1 : FCC Part15C §15.207. (CISPR Pub. 22 )
Regulation 2 :

Emission Level [dBuV] PHASE:N
80 Note. Peak hold datal Data is|uncorrected.
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DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant : Canon Inc.
Kind of Equipment : Wireless File Transmitter
Model No. : D§508152
Serial No. : 11001
Power : AC120V/60Hz
Mode . Transmitting (CHE:2437MHz)
Remarks . |EEE802. 11b (11Mbps} /Antenna model:ERA-E1
Date : 8/1/2004
Phase : Single Phase
Temperature :23°C Engineer : Toyokazu Imamura
Humidity 1 64 %
Regulation 1 - FCC Part15C §15.207. (CISPR Pub. 22 )
Regulation 2 None
Emission Level [dBzeV] PHASE :N
80 Note. Peak hle data DLta is|uncorrected.
70
[
60
[
50 dw
v \/J\ T
o PR WWWWW Wwwmhmlnv
20 ’
10
0 15 1 10 30
Frequency [MHz]
Emission Level [dBuV] PHASE: .1
80 Note. Peak hold data] Data is|upcorrected.
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Applicant

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

Emission Level [dBuV]

DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

: Canon Ing
Kind of Eauipment :
: DS508152

: 11001

. AC120V/60Hz

» Transmitting (CH11:2462MHz)

: |IEEE802. 11b (11Mbps) /Antenna model :ERA-E1
: 8/7/2004

: Single Phase
23 °C
164 %

: FCC Part15C §16. 207. {CISPR Pub. 22 )

Wireless File Transmitter

Engineer : Toyokazu Imamura

None

PHASE : N

80

Note. [Peak hL!d data] Dpta is|upcorrected
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DATA OF CONDUCTION TEST

UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

Applicant : Canon Inc.
Kind of Equipment : Wireless File Transmitter
Model No. . DS508152
Serial No. - 11001
Power : AC120V/60Hz
Mode : Transmitting (CH1:2412MHz)
Remarks : |EEE802. 11g (54Mbps) /Antenna model :ERA-E1
Date - 8/7/2004
Phase . Single Phase
Temperature 123 °C Engineer : Toyokazu Imamura
Humidity : b4 %
Regulation : FCC Part15C 8§ 15.207. (CISPR Pub. 22 )
No.  FREQ.  READING(N) READING(LI) LISN CABLE ATTEN. RESULT LIMITS MARGIN
QP AV QP AV FACTOR LOSS QP AV QP AV qp AV
MHz] [dB . V] [dB e V] (dB] [dB] [dB] [dB] [dB e V] [dB 1 V] [dB]
. 0. 1982 50.0 41.1 471 37.8 0.2 0.2 0.0 50.4 41.5 63.7 53.7 13.3 12.2
2. 0.2969 44.8 38.4 42.2 342 0.2 0.2 0.0 452 388 60.3 50.3 15.1 11.5
3. 0.3972 39.6 35.2 37.9 322 0.2 0.2 0.0 40.0 356 57.9 47.9 17.9 12.3
4. 0.4967 40.7 37.1 36.1 32.3 0.2 0.2 0.0 41.1 37.5 56.1 46.1 150 8.6
5. 0.5963 38.7 37.4 36.6 33.0 0.2 1 0.0 39.0 37.7 56.0 46.0 17.0 8.3
6. 0.8931 38.9 37.8 36.1 344 0.2 0.1 0.0 39.2 38.1 56.0 46.0 16.8 7.9
7. 4.1741 38.5 36.9 36.4 345 0.3 0.6 0.0 39.4 37.8 56.0 46.0 16.6 §. 2
CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN
WL ISN:KLS-05 (NSLK8126) MMCOAXIAL CABLE:KCC-24/25/26/28
29 of 104
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DATA OF CONDUCTION TEST CHART

UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM.
Report No. : 24JE07164-YK

Applicant : Canon Inc.
Kind of Equipment : Wireless File Transmitter
Model No. - DS508152
Serial No. c 11001
Power : AC120V/60Hz
Mode : Transmitting (CH1:2412MHz)
Remarks : |EEE802. 11g (54Mbps) /Antenna mode | :ERA-E1
Date : 8/7/2004
Phase : Single Phase
Temperature :23°C Engineer : Toyokazu Imamura
Humidity : 64 %
Regulation 1 : FCC Part15C 8§15. 207. {CISPR Pub. 22 )
Regulation 2 : None
Emission Level [dBzV] PHASE:N
80 Note. Peak hold data] Data isjupicorrected.
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Applicant

Kind of Equipment :

Model No.
Serial No.
Pawer

Mode

Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

Emission Level [dB

DATA OF CONDUCTION TEST CHART

UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

: Canon Inc.

Wireless File Transmitter

: DS508152

: 11001

1 AC120V/60Hz

: Transmitting (CHG:2437MHz)

: |EEE802. 11g {54Mbps) /Antenna model :ERA-E1
: 8/7/2004

: Sing[e Phase

23 °C Engineer : Toyokazu Imamura
: 64 %

: FCC Part15C $§15. 207. (CISPR Pub. 22 )

None

wVl PHASE :N

80

Note. Peak hLId data DLta is|uphcorrected.
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Applicant

Model No.
Seriai No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidi ty
Rezulation 1
Regulation 2

Emission Level [dBuV]

DATA OF CONDUCTION TEST CHART
UL Apex Co.,Ltd.
YAMAKITA No.3 SHIELD TEST ROOM
Report No. : 24JE0164-YK

: Canon Inc.
Kind of Eguipment :
: DS508152

: 11001

: AG120V/60Hz

: Transmitting (CH11:2462MHz)

. |EEE802. 11g (54Mbps) /Antenna mode| :ERA-E1
. 8/7/2004

: Single Phase
23 °C
64 %

: FCC Part15C §15. 207. (CISPR Pub. 22 )

Wireless File Transmitter

Engineer : Tovokazu Imamura

PHASE :N

80

Note. Peak hold Jata. Data isjuncorrected.
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6dB Bandwidth: FCC 15.247(a)

UL Apex Co.,Ltd. Yamakita No.2 Shiclded Room
REPORT NO : 24JE0164-YK-}
REGULATION  : Fee Part15SubpartC 247(a)
DATE : 2004/08/09

TEMP./HUMI : 26°C/52%

TEST MODE : Transmitting

ENGINEER : Toyokazu Imamura

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152
POWER : AC120V/60HzZ
[IEEES02.11b(11Mbps)]

1. ch1: 2412MHz/6dB Bandwidth:12.45MHz

falta 1 [T1] REW 100 kHz AF Attt 20 de
Ref Lvl ©.11 dB VEW 100 x¥z
106 dm¥v 12.44486878 MHz swT 5 me Unit dEdY
1
b AEIRE S 56 {35 dny
[ ~ |
l 4 Z.40584970 GHz|
* TATTL] TIT a3
C.44488978 }MHz|
| 11 104 J59 geyy
2.41270241 GH=z|
i 1 ™1
575 e { -

i

"“Ilh_l
!

| |
U )

Center 2.412 gHz 1.9 MHz/ Epan 18 MHz
bate: 9.AUG.2004 16:17:44
2. ch6: 2437MHz/6dB Bandwidth:11,62MHz
Delta 1 [T1] REW 100 kHz RF Att o0 a8
Ret Luvl -0.14 48 VBN 300 kH2 .
106 dBuv 11.61523045 KHz suT 5 ms unit dapv
1
¥z |71} 55 |50 dBp\In
1 2.43117435 GHz|
10 TITTIT =T.TZ F
Mrfw Y1.6152304€ MHz
107] i L1y L0578 BoY

2. 43743126 GHz|

ST T 7T ek

LYIZW 158

! 1
I \
i

L

canter 2.431 gH: 1.8 MH2/ Span 13 MH2
Date: §.AUG.2004 1£:15:45
3. ch11: 2462MH#/6dB Bandwidih:11.29MHz
Delta 1 [T1] REW 100 kHz RE Att 20 da
Ref Tvl 0.0 de VEW 300 kHz
I0E dBYV 11.29058116 MHz ST 5 ms Unit dBYV
10¢ L]
h *2| 1z 10003 dnuy ey
2.456130828 GHz
't L ¥ aT[TTI] T d8
WH% X1.2905B116 MHz
I b“ u 10 L0572 anuy
2.46263126 GHz
: I
TS g ¥ w1
AVTEN 3N
¥ 1 Iy
i |

/
[
Al )

1.8 muz/ span 18 MMz

I_._.§5=

canter 2.462 oHz
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6dB Bandwidth: FCC 15.247(a)
UL Apex Co.,Ltd. Yamakita No.2 Shielded Room
REPORT NO

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152

POWER : AC120V/66Hz
[TEEES02.11g(54Mbps)]

1. ch 1: 2412MHz/6dB Bandwidth: 16,52MHz

REGULATION

DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 24JE0164-YK-1

: Fee Part15SubpartC 247(a)
1 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

Delta 1 [T1] REW 100 kHz AF Rtt 20 de
Ref IVl 0.48 dB VEW 380 kHz
105 deidv 16.52104208 MHz T 5 ms unit dBuV
-
1 | ITL) 26 55 dBuY n
1 2.40375752 GHI|
al [lTll .48 ap
oo . f i ] ¥
1hETu o4k dBEay
N i [L | 4‘ | jSHx
ki f
P
54 v, IMA
y I
-0 B&.96 4BYY
J h
Center 2.412 GHz 1.8 MHz/ span 1B MHz
Date: 9.AUG.2004 16:0B:41
2. ch6: 2437VMHz/6dB Bandwidth:16.52MHz
Delta 1 [T1] REW 100 kHz RF AtE 0 48
Raf Lvl -0.48 dB VBW 300 kHz
105 dBuv 16.52104208 MHz aWT 5 ms Unic dENY
1
A "
1 2| [T1] 57479 db \:‘|“
2,4287HTSI GHz|
alllTy) -4.48 dB
| S | il il D
i LA A it
| aé g cHz
1o I L wv \U
P
col2r .
L
—D. 96.J83 dBAY

|

N

il

|

3. ch11: 2462MHz/6dB Bandwidth:16.48MHz
@ Dalta 1 [T} RBW

105 <ByV

16.48456554 MHz SWT

span 18 MHz

=

1view

it

LN ILA]

100 kHz RF ALt ¢ dB
300 kHz2
5 ms Unic dBiv
¥l 4744 dpyT]
= [~ ]
2.45375752 oKz
l al Irn] I .63 di
11, 03 fdh asuy
,w 5"4 |, 5He]
11T -
T

oY 97.J33 dey

I

Conter 2.462 6Hz

Date:

1.4 MHz/

5.AUE.20D4  16:11:00

gpan 18 MHz
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Peak Output Power (Conducted)

UL Apex Co.,Ltd
YAMAKITA NO.2 Shielded Roomn

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT  : Wireless File Transmitter REGULATION : Fcc Part] SSubpartC 247(b)(3)
MODEL NUMBE : DS508152 DATE : 2004/08/09
SERIAL NUMBE:11001 TEMP./HUMI :26%C/52%
FCCID : AZD-DS508152
POWER : AC120V/60Hz
TEST MODE  : Transmitting
ENGINEER  : Toyokazu Imamura
TEEES02.11b(11Mbps)
CH FREQ |PM Reading | Cable Loss Results Limit MARGIN
(1W)
[GHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2412.00 9.56 0.3 9.86 30.0 20.14
Mid 2437.00 9.40 0.3 9.70 30.0 20.30
High 2462.00 9.00 0.3 9.30 30.0 20.70
IEEE802.11g(54Mbps) *
CH FREQ S/A(PK) | Cable Loss Results Limit MARGIN
Reading (1W)
[GHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2412.00 14.42 0.3 14.72 30.0 15.28
Mid 2437.00 14.56 0.3 14.86 30.0 15.14
High 2462.00 14.26 0.3 14.56 30.0 15.44

*Test was performed using the function of the spectrum analyzer measuring of channel power.
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Peak Output Power: FCC 15.247(b)(3)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER : 11001

FCCID : AZD-DS508152

POWER : AC120V/60Hz
[TEEER02.11g (34Mbps)Spectrum Analyzer data ]
1. ch1:2412MHz

UL Apex Co.,Ltd. Yamakita No.2 Shiclded Room
REPORT NO : 24JE0164-YK-1
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

Harker 1 {T1] RBW 100 kHz RF Attt 20 da
Ref Lwvi -4.30 dBm VEW 380 kHz
o asm 2.41325251 GHz aWT 12.5 ma unit dasm
L 2
1| 1T1] ~4-30 dovl gy
MM »‘I‘.w'dbdﬁ 2.41325251 GHzl
-1 TR T4 4z don|
H | Bet 10.00004000 Mz
-3 / \' ™
svare \W aca
=
=]
Center 2.412 GHz 5 MHzZ/ span 5¢ MHz
Date: 9.AUG. 2004 17:04:01
2, ché6: 2437MHz
rvarker 1 [Ta] REW 100 kHz RF Atk 30 de
ref Lvl -4.03 qam vEBW 300 kHz
0 dEm 2.43825251 GHz SWT 12.5 ms unic dim
¥ A R G0 4.02 aaxl
gy 2. 23825251 oHz
-1 1 H[PWI T4 55 a8
J FH Ett) 40.0000q000 MHe|
E
avame ylﬂ’ 1o
” M
Y
o
=
Center 2.437 GHz 5 MHE/S Span 50 MHx
Date: 5.AUS.2004  17:D1:38
3. chi1l: 2462VIHz
Marker 1 [T1] REW 100 KHZ  RF Att 30 A
Ref Lvl -4.55 dbm vBW 300 kHz
o apm 2.45653988 GHz SWI 12.5 mm unik ABm
v
1] T -4.55 dBn
[+ ]
| ,M 2. 45593988 aHz
-1 TIRR T3 7E aBT
J Fu BN q¢. 00000000 MHZ
na
1B

-3
vIEW “”P{r

T

fenter 2.4€2 oz

DAEE: 9. AUC. 2004 16€:57:37

& MHz/

Span 50 Mz

36
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . Canon Inc.

Kind of Eaquipment . Wireless File Transmitter

Mode! No. : DS508152

Serial No. + 11001

Power : AC120V/60Hz

Mode : Transmitting (CHT:2412MHz)

Remarks : |EEE802. 11b (11Mbps} /Antenna model :NA-E1
Date : 8/4/2004

Test Distance 3

Temperature : 25 C Engineer : Toyokazu Imamura
Humidity 61 %

Regutation : FCC Part15C §15. 209

No.  FREQ. ANT READING ~ ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR YER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz) [dB V] [dB/m] [dB]  [dB]  [dB] [dB . V/m) [dBwV/ml [dB)

I T.77 BB 37.1 48.1 6.6 28.7 L7 6.2 22.9 330 40.0 17.1 6. 1
2 82.28 BB 38.4 47.3 7.0 287 1.7 6.2 246 335 40.0 154 6.5
3 05.83 BB 40.4 44.2 10.3 28.6 1.9 6.2 30.2 340 435 133 9.5
4 330.03 BB 41.2 42.6 15.4 28.0 3.7 .2 385 39.9 46.0 7.5 6.1
5. 260.00 BB 46.1 44.4 16.1 28.3 3.8 6.2 43.9 42.2 46.0 2.1 3. 8
6. 429.00 BB 381 41.6 17.3 288 4.2 6.2 37.0 40.5 46.0 9.0 h. b
1. 480.00 BB 337 389.0 170 20.1 4.5 6.2 33.2 385 46.0 12.8 7.5
8 h80.86 BB 35 & 345 19.6 29.4 5.0 6.3 373 36.0 46.0 8.7 10.0
9 600.00 BB 37.7 36.1 19.8 20.5 51 6.3 39.4 378 46.0 6.6 3.2
10. 786.48 BB 30.5 32.3 Z21.6 20.3 5.8 6.3 349 36.7 460 11.1 9.3
11. 840.00 BB 37.9 373 218 29.1 6. 0 6.3 42.9 42.3 46.0 3.1 3.7

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber
Report No. : 24JEQ164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Power : AC120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :NA-E1

Date : 8/4/2004

Test Distance :3m

Temperature : 25 °C Engineer : Toyokazu Imamura

Humidity : 61 %

Regulation . FGC Part15C §15. 209

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER OR VER
(MHz] BVl  [dB/m] [dB] [dB]  I[dB] [dB £ V/m] [dB 22 V/m] [dB]

1. 71.77 BB 39.2 47.8 6.6 2817 1.1 6.2 25.0 33.6 40.0 150 6.4
2. 82.28 BB 40.9 47.2 .0 2817 L7 6.2 271 334 40.0 12.9 6. 6
3. 98.84 BB 40.3 46.5 10.3 28.6 1.9 6.2 30.1 363 435 13.4 1.2
4, 330.00 BB 39.8 42.6 15.4  28.0 3. 7 6.2 371 39.9 46.0 8.9 6.1
5. 360.00 BB 46.4 44.6 16.1 28.3 3.8 6.2 44.2 42.4 46.0 I. 8 3.6
6. 429.00 BB 33.4 350 17.3 28.8% 4.2 6.2 32.3 339 460 137 12.1
1. 480. 00 BB 32.8 371 17.% 29.1 4.5 6.2 32.3 36.6 46.0 13.7 9.4
8. 589.87 BB 359 355 19.6 29.4 5.0 6.3 374 37.0 46.0 5.6 9.0
9, 600.00 BB 357 373 19.8 29.5 51 6.3 3714 39.0 46.0 2. 6 7.0
10. 786.49 BB 31.9 30.1 21§ 29.3 5.8 6.3 36.3 345 46.0 9.7 1L.5
11. 840.00 BB 38.1 352 21.8 29.1 6.0 6.8 431 40.2 46.0 2.9 5. 8

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JEQ164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. - 11001

Power . AC120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEE802. 11h (11Mbps) /Antenna model :NA-E1
Date : 8/4/2004

Test Distance 3

Temperature : 25 °C Engineer : Toyokazu Imamura
Humidity : 61 %

Regulation : FCC Part15C & 15, 209

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN
TYPE HOR YER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBeV]  [dB/m} [dB]  [dB]  [dB] [dB . V/m] [dB . V/ml [dB]

L. 7177 BB 39.3 47.4 6.6 287 L7 6.2 261 332 40.0 149 6.8
2. 82.286 BB 4l.4 47.4 7.0 287 LT 6.2 27.6 336 40.0 12.4 6.4
3. 98.95 BB 40.5 46.6 10.3 28.6 1.9 6.2 30.3 364 435 13.2 1.1
4. 330.00 BB 40.1 42.5 15.4 280 3.7 6.2 37.4 39.8 46.0 8.6 6. 2
b,  360.00 BB 46.3 4h0 161 28.3 3.8 6.2 441 42.8 46.0 19 3.2
6. 429.00 BB 341 356 173 288 42 6.2 330 345 460 130 115
7. 480.00 BB 34.1 37.1 17.9 291 4.5 6.2 33.6 36.6 46.0 12.4 9.4
8. 589.86 BB 3b.5 3.1 196 29.4 50 6.3 37.0 356 460 9.0 10.4
9. 600.00 BB 39.5 36.1 19.8 20.5 0. 1 6.3 412 378 460 48 8.2
10.  786.48 BB 319 28.6 21.6 20.3 6.8 6.3 363 330 46.0 9T 130
1. 840.00 BB 37.5 36.1 2L§ 20.1 6.0 6.3 42.5 411 46.0 85 4.9

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber

Report No. :

24JE0164-YK

Applicant * Ganon Ine.

Kind of Equipment : Wireless File Transmitter
NModel No. ‘ : PSH08152

Serial No. 11001

Power : AG120V/60Hz

Mode : Transmitting (CH1:2412MHz)

Remarks : [EEE802. 11g (54Mbps) /Antenna modei :NA-E1

Date 1 8/8/2004

Test Distance 3m

Temperature 122 °C Engineer . Akira Sato
Humidity : b9 94

Regulation : FGC Part15C g 15. 209
No. FRER. ANT READING  ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR YER FACTOR GAIN LOSS HOR VER HOR VER
(MHz] (dBpv] (dB/mj [dB] [dB] [dB] (B V/m] [dB g V/m] (dB]

1. 74.76 BB 41.1 48.7 6.7 28.6 1.6 6.1 26.9 345 40.0 13.1 5.5
2. 81.36 BB 38.3 48.0 6.8 28.7 1.7 6.2 24,3 340 40.0 15. 7 6.0
3. 96.93 BB 33.0 36.5 8.9 28.6 1.9 6.2 22.4 25.9 43.5 21.1 17.6
4, 330.01 BB 39.5 38,0 15.4 28.0 3.7 6.2 36.8 35.3 46.0 9.2 10.7
5. 360.00 BB 43.1 45.9 16.1 28.3 3.8 6.2 40.9 43.7 46.0 5.1 2.3
6. 429.00 BB 33.3 31.5 17.3 28.8 4.2 6.2 32,2 30.4 46.0 13.8 15.6
7. 480,00 BB 331 36.4 17.9 29.1 4.5 6.2 32.6 359 46.0 13.4 10.1
8. 589.86 BB 38.1 36.2 19.6 29.4 50 6.3 39.6 36.7 46.0 6.4 9.3
9. 600.00 BB 40.9 37.7 19. 8 29.5 5.1 6.3 42.6 39.4 46,0 3.4 6.6
10. 786.48 BB 29.9 27.9 21.6 29.3 5.8 6.3 34.3 32.3 46.0 1.7 13.7
11, 839.99 BB 34.0 36,1 21.8 20.1 6.0 6.3 39.0 41.1 46.0 7.0 4,9
CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP. GAIN + ATTEN,

W ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

B CABLE :KCC-30/31/32/34 MPREAMP : KAF—05 (8447D) MEMI RECEIVER:KTR-01(ES140)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber
Report No.: 24JEQ164-YK

Applicant : Canon Ine.

Kind of Equipment : Wireless File Transmitter
Nodel No. : DS508152

Serial No. > 11001

Power - AG120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks . |EEE802. 11g (54Mbps) /Antenna model : NA-E1

Date . 8/8/2004

Test Distance :3m

Temperature 122 °C Enginesr > Akira Sato
Humidity : b9 9%

Regulation : FCGC PartibC s§15.209
No. FREQ. ANT READING  ANT AMP  CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuxV] [dB/m] [dB] [dB] [dB] [dBy V/m] [dBguV/ul [dB]

1. 75.33 BB 41.3 49.9 6.7 28.6 1.7 6.1 27.2 35.8 40.0 12.8 4.2
2. 81.57 BB 34.9 45,2 6.8 28.7 1.7 6.2 20.9 3.2 40.0 19.1 8.8
3. 06.8 BB 31.9 35.6 9.9 28.6 1.9 6.2 21.3 25.0 43.5 22.2 18.5
4. 330.01 BB 41.3 37.6 154 28.0 3.7 6.2 386 349 46.0 7.4 11.1
a. 360.00 BB 42.9 46.4 16.1 28.3 3.8 6.2 40.7 44.2 46.0 h.3 1.8
6. 429.00 BB 33.2 - 32.1 17.3 28.8 42 6.2 32.1 3.0 46.0 13.9 15.0
7. 479.98 BB 36.7 35.6 17.9 29.1 4.5 6.2 362 351 460 9.8 10.9
8. h89.86 BB 37.2 3bh.2 19.6 29.4 5.0 6.3 3B.7 36,7 46.0 7.3 9.3
9. 600.00 BB 38.7 37.0 19.8 29.5 h.1 6.3 40.4 38.7 46.0 h.6 7.3
10. 786.48 BB 29.6 28.0 21.6 29.3 5.8 6.3 34.0 32.4 46.0 12.¢  13.6
11. 840.00 BB 357 36.1 21.8 29.1 6.0 6.3 40.7 41.1 46.0 5.3 4.9
CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

B CABLE :KGC-30/31/32/34 MPREANP : KAF-05 (8447D) MEM| RECE|VER:KTR-01(ES140)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant > Ganon Inc.

Kind of Equipment > Wireless File Transmitter

Model No. : DS508152

Serial No. ©11o0

_ Power : AG120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEE802. 11g (b4Mbps) /Antenna model :NA-E1

Date . 8/8/2004

Test Distance :3m

Temperature 122 °C Engineer . Akira Sato
Humidity : bg 94

Regulation . FGC Parti5C §15. 209

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN LOSS HOR VER HOR VER
[(MHz] [Bpv] f{dB/ml [dB] ([dB] [dB] [dBpV/m] [dBuV/m] [dB]

1. 75.12. BB 39.1 49.7 6.7 28.6 1.7 6.1 250 356 40.0 150 4.4
2. 81.43 BB 34.7 46.8 6.8 28.7 1.7 6.2 20.7 32.8 40.0 19.3 7.2
3. 98.00 BB 33.6 36.6 10.1 28.6 1.8 6.2 23.2 26.2 43.5 20.3 17.3
4, 330.01 BB 40.2 35,9 1h.4 28.0 3.7 6.2 37.5 33.2 46.0 8.6 12.8
5. 360.00 BB 41.1 45.3 14.1 28.3 3.8 6.2 38.9 43.1 46.0 7.1 2.9
6. 429.00 BB 31.0 31.4 17.3 28.8 4.2 6.2 29.9 30.3 46.0 16,1 157
7. 480.00 BB 37.1 37.1 17.9 29.1 4.5 6.2 36.6 36.6 46.0 9.4 9.4
8 580.87 BB 36.4 350 19.6 29.4 50 6.3 37.9 365 46.0 81 9.5
Q. 600.00 BB 38.7 38.3 19.8 29.5 5.1 6.3 40.4 40.0 46.0 5.6 6.0
10. 786.48 BB 30.5 27.7 21.6 29.3 5.8 6.3 34.9 32.1 46.0 11.1 13.9
11. 840.00 BB 36.4 35.5 21.8 29.1 6.0 6.3 41.4 40.5 46.0 4.6 5.5

CALCULATION: READING + ANT. FACTOR + CABLE L0SS — AMP.GAIN + ATTEN.
B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz/KLA-03 (USLP9143) 300-1000MHz

B CABLE :KCC-30/31/32/34 MPREAMP : KAF—05 (8447D) MEM! RECEIVER:KTR-01 (ES140)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No.: 24J4E0164-YK

Applicant . Ganon Inc.

Kind of Equipment > Wireless File Transmitter

Mode! No. . DS508152

Serial No. © 11001

Power : AC120V/60Hz

Mode : Transmitting (CH1:2412MHz)

Remarks : |EEE802. 11b{11Mbps) /Antenna mode| :ERA-ET

Date . 8/8/2004

Test Distance t3m

Temperature 122 °C Engineer > Akira Sato
Humidity : 50 gg

Regulation : FCC Part15C §15.209
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
(MHz] [dBrVv] [dB/m] [dB] [dB] [dB] [dB £ V/m] CdB g V/m] (8]

1. 60.00 BB 2%.5 41.2 7.6 28.7 1.5 6.1 16.0 27.7 40.0 24.0 12.3
2. 78.18 BB 34.3 42.8 6.6 28.7 1.7 6.2 20.1 28.6 40.0 19.9 11.4
3. 82.31 BB 36.4 41,1 7.0 28.7 1.7 6.2 22.6 27.3 40.0 17.4 12.7
4, 330,01 BB 39.2 40.3 15.4 28.0 3.7 6.2 36.5 37.6 46.0 9.5 8.4
h. 360.00 BB 46.9 43.4 16.1 28.3 3.8 6.2 44,7 41.2 46.0 1.3 4.8
6. 400.00 BB 36.6 34.7 17.0 28B.6 4.1 6.2 35.3 33.4 46.0 10.7 12. 6
7. 589.87 BB 30.9 32.8 19.6 29.4 50 6.3 32.4 34.3 46.0 13.6 11.7
8. 599.99 BB 35.0 34.7 19.8 29.5 b1 6.3 36.7 36.4 46.0 9,3 9.6
9. 786.48 BB 31.6 28.9 21.6 29.3 5.8 6.3 36.0 33.3 46.0 10. 0 12.7
10. 840.00 BB 35.% 34.0 21.8 29.1 6.0 6.3 40. 5 39.0 46.0 b.h 7.0
CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

B ANTENNA: KBA-03 (BBA9106) 30-299. 99MHz/KLA-03 (USLP9143) 300-1000MHz

M CABLE:KCC-30/31/32/34MPREAMP : KAF-05 (8447D) MEM| RECEIVER:KTR-01(ES140)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber
Report No.: 24JE0164-YK

Applicant _ : Canon Inc.

Kind of Equipment * Wireless File Transmitter

Mode! No. : DS508152

~ Serial No. : 11001

Power © ACT120V/60Hz

Mode © Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :ERA-E1

Date 1 8/8/2004

Test Distance :3m

Temperature 122 °C Engineer . Akira Sato
Humidity . 59 9%

Regulation . FCC Part1bC s 15. 209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
[MHz] fdBp Vvl [dB/m] [dB] [dB] [dB] (dBu V/m] [dBy V/m] [dB]

1. 59.65 BB 28.5 40.6 7.7 28.7 1.5 6.1 15.1 27.2 40.0 24.9 12.8
2. 79.08 BB 33.1 42.2 6.6 28.7 1.7 6.2 18.9 28.0 40.0 21.1 12.0
3. 84.17 BB 32.6 38.7 7.4 28.6 1.8 6.2 19.3 26.5 40.0 20.7 13.5
4. 330.00 BB 39.2 40.5 15.4 28.0 3.7 6.2 365 37.8 46.0 9.b 8.2
5. 360.00 BB 46.8 43.3 16.1 28.3 3.8 6.2 446 41.1 46.0 1.4 4.9
6. 400.00 BB 36.4 35.3 17.0 28.6 4,1 6.2 351 34.0 46.0 10.9 12.0¢
1. 5890.86 BB 30.0 32.8 19.6 29.4 5.0 6.3 31.5 34.3 46,0 14.5 11.7
8. 600.00 BB 35.3 34.4 19.8 24.b 5.1 6.3 37.0 36.1 46.0 9.0 9.9
9. 786.48 BB 3.2 29.0 21.6 29.3 5.8 6.3 35.6 33.4 46.0 10.4 12.6
10. 840.00 BB 347 34.0 21.8 29.1 60 6.3 39.7 39.0 460 6.3 7.0

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.
B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

M CABLE :KCC~30/31/32/34 MPREAMP : KAF-05 (8447D) MEM{ RECE!VER:KTR-01(ES140)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechotc Chamber
Repart No.:@ 24JE0164-YK

Appiicant > Canon Inc.

Kind of Equipment : Wireless File Transmitter

Mode! No. : DS508152

Serial No. > 11001

Power © AG120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks . JEEE802. 11b (11Mbps) /Antenna model| :ERA-E1

Date 1 8/8/2004

Test Distance t3m

Temperature 122 °C Engineer > Akira Sato
Humidity : b9 94

Regulation : FCC Part15C § 15,209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] {dBpV] [dB/m] [dB] [dBI {dB] [dBuV/m] [dBV/m] [dB]

1. 58.07Y BB 31.6 43.0 8.1 28.7 1.4 6.1 18.5 29.9 40.0 21.5 10. 1
2. 77.45 BB 31.2 42.1 6.7 28.6 1.7 6.2 17.2 28.1 40.0 22.8 1L 9
3. 80.11 BB 32.3 4l.5 6.6 28.7 1.7 6.2 18.1 27.3 40.0 21.9 12.7
4, 330.01 BB 39.1 41.2 154 28.0 3.7 6.2 36.4 38.5 46.0 9.6 7.5
5. 360.00 BB 46.4 43.4 16.1 28.3 3.8 6.2 44.2 41.2 46,0 1.8 4.8
6. 400.00 BB 36.8 34.9 17.0 28.6 4.1 6.2 35.5 336 46,0 10.5 12. 4
7. 589.87Y BB 30.4 32.9 19.6 29.4 5.0 6.3 31.9 34.4 46,0 14.1 11.6
g8 600.00 BB 34.3 349 198 205 5.1 63 360 366 460 10.0 9.4
9. 786.49 BB 30.8 28.3 21.6 29.3 5.8 6.3 35.2 32.7 46.0 10.8 13.3
10. 839.89 BB 34.1 34.1 21.8 20,1 6.0 6.3 39.1 39.1 46.0 6.9 6.9
CALCULATION: READING + ANT. FAGTOR + GABLE LOSS — AMP. GAIN + ATTEN.

B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz/KLA-03 (USLP9143) 300-1000MHz

W CABLE : KCC-30/31/32/34 MPREAMP : KAF—05 (8447D) MEM! RECEIVER:KTR-01 (ES140)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . Ganon Inc.
Kind of Equipment : Wireless File Transmitter
Mode! No. . DS508152
Serial No. 11001

Power : AC120V/60Hz

Mode > Transmitting (CH1:2412MHz)

Remarks : [EEE802. 11g (54Mbps) /Antenna model :ERA-E1

Date 1 8/8/2004

Test Distance t3m

Temperature 122 °C Engineer . Akira Sato
Humidity 1 b8 9%

Regulation : FGG Part15C §15. 209
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
[MHz] [(dBu V] [dB/m] [dBI [dB] [dB] [dBu V/m] [dBpV/m] [dB]

1. 59.40 BB 357 47.4 7.8 28.7 1.5 6.1 22.4 341 40.0 17.6 5.9
2. 75.28 BB 36.3 48.3 6.7 28.6 1.7 6.1 22.2 34.2 40.0 17.8 5.8
3. 81.03 BB 34.3 4b.1 6.7 28.7 1.7 6.2 20,2 31.0 40.0 19.8 9.0
4, 330.00 BB 38.3  40.4 15.4 28.0 3.7 6.2 3b.6 37.7 46.0 10.4 8.3
5. 360.00 BB 46.6 43.4 16.1 28.3 3.8 6.2 44.4 41,2 46.0 1.6 4,8
6. 400.00 BB 36.2 34.9 17.0 28.6 4.1 6.2 34.9 33.6 46.0 11.1 12. 4
1. 588,87 BB 30.1 33.3 19.6 28.4 5.0 6.3 31.6 34.8 46.0 14.4  11.2
8. 600.00 BB 34.7 36.0 19.8 20.5 5.1 6.3 36.4 37.7 46,0 9.6 8.3
9. 786.48 BB 31.0 20.0 21.6 29,3 5.8 6.3 35.4 334 46.0 10.6 12. 6
10. 840.00 BB 33.7 3.0 21.8 29.1 6.0 6.3 38.7 40.0 46.0 7.3 6.0
CALCULATION: READING + ANT. FAGTOR + GABLE LOSS ~ AMP. GAIN + ATTEN.

W ANTENNA : KBA—03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

M CABLE:KCG-30/31/32/34 M PREAMP :KAF-05 (8447D) MEM| RECEIVER:KTR-01 (ES140)

Page:

46 of 104



DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.l Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . Ganon Inc.

Kind of Equipment : Wireless File Transmitter

Mode! No. : DS508152

Serial No. © 11001

Power © AC120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna model : ERA-E1

Date : 8/8/2004

Test Distance :3m

Temperature 122 °C Engineer : Akira Sato
Humidity : b0 9%

Regulation : FGG Part15C § 15. 209

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
(MHz] [Bypv] {dB/m] [d8] [dB] [dB] [dBV/m] [dBuV/m] [dB]

1. 60.57 BB 33.4 45.7 7.6 28.7 1.5 6.1 19.9 32.2 40.0 20.1 7.8
2. 79.64 BB 37.9 45.7 6.6 28B.7 1.7 6.2 23.7 31.5 40,0 16.3 8.5
3. 82.26 BB 40.2 44.9 7.0 28.7 1.7 6.2 26.4 31.1 40.0 13.6 8.9
4. 330.00 BB 37.6 40.5 154 280 3.7 6.2 349 37.8 46.0 1.1 8.2
5, 360.00 BB 46.7 43.3 16.1 28.3 3.8 6.2 44.5 41.1 46.0 1.5 4.9

6. 400.00 BB 36.0 34.6 17.0 28.6 4.1 6.2 34.7 33.3 46.0 11.3 12.7
7. 589.87 BB 30.4 33.5 19.6 29.4 5.0 6.3 31.9 350 46.0 14,1 11.0
8. 600.00 BB 35.3 3b.9 19.8 29.5 5.1 6.3 37.0 37.6 46.0 9.0 8.4
9. 786.48 BB 31.3 29.1 21.6 29.3 5.8 6.3 35.7 33.5 46.0 10.3  12.5
10. 840.00 BB 35.0 35.0 21.8 29.1 6.0 6.3 40.0 40,0 46.0 6.0 6.0

CALCULAT!ION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.
W ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz

W CABLE:KCC-30/31/32/34MPREAMP : KAF-05 (8447D) MEM! RECEIVER:KTR-01 (ES140}
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber
Report No.: 24JE0164-YK

Applicant : Ganon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS5(8152

Serial No. © o0

Power © AC120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna model :ERA-E1

Date 1 8/8/2004

Test Distance t3m

Temperature 122 °c Engineer : Akira Sato
Humidity : B9 o

Regulation . FCC Part15C §15. 209

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HGQR VER FACTOR GAIN LOSS HOR VER OR VER
(MHz] © {dBpVl [dB/m] [dB] [dB] {dB] (dBuV/m] [dByV/m] [dB]

1. 59.95 BB 33.1 44.9 7.6 287 1.6 6.1 19.6 31.4 40.0 20.4 8.6
2. 75.49 BB 33.2 45,4 6. 28.6 1.7 6.1 19.1 31.3 40.0 20.9 8.7
3. 82.04 BB 40.5 44.8 6. 28.7 1.7 6.2 26,6 30.9 40.0 13.4 9.1
4, 330.00 BB 38.0 39.7 15.4 9280 3.7 6.2 35,3 37.0 45.0 10. 7 9.0
5. 360.01 BB 47.0 43.2 16.1 28.3 3.8 6.2 44.8 41.0 46.0 1.2 5.0
8. 400.00 BB 35.9 34.7 17.0 28.6 4.1 6.2 346 33.4 46.0 11.4 12.6
7. 589.87 BB 31.2 34.7 18.6 29.4 5.0 6.3 32.7 36.2 46.0 13.3 9.8
8. 600.00 BB 33.8 37.2 19.8 29.5 5.1 6.3 35.5 38.9 46.0 10.5 7.1
9. 786.48 BB 31.5 28.6 21.6 295.3 5.8 6.3 35.9 33.0 46.0 10.1 13.0
10. 840.060 BB 36.3 34.7 21.8 29.1 6.0 6.3 41.3 39.7 46.0 4.7 6.3
GALGULATION: READING + ANT. FAGTOR + CABLE LOSS — AMP. GAIN + ATTEN.

I ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz/KILA-03 (USLP9143) 300-1000MHz

M CABLE:KCC-30/31/32/34 MPREAMP : KAF-05 (8447D) MEM| RECFIVER:KTR-01 (ES 140}
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK
Applicant . Canon Inc.
Kind of Equipment : Wireless File Transmitter
Model No. : D§508152
Serial No. ;11001
Power - AC120V/60Hz
Mode : Transmitting (CH1:2412MHz2)
Remarks : |EEEB02. 11b (11Mbps) /Antenna model :NA-E1
Date . 7/28/2004
Test Distance t3m
Temperature :25°C Engineer : Toyokazu Imamura
Humidity 162 %
Regulation : FCC Part15C §15. 209 (PK Detection)
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] ([dB«V]  [dB/m] [dB]  [dB]  [dB] [dBV/ml [dB re V/m] [dB)
1. 1022.99 BB 475 49.2 24.2 389 3.3 10.1 46.2 7.9 740 278 261
2. 1912.67 BB 69.4 67.5 271 37.5 4.0 10.1 731 71.2 74. 0 0.9 2. 8
3. 23%0.00 BB 459 46.1 28.6 375 43 101 51.4 5.6 740 22.6 22.4
4, 2688.12 BB 47.1 455 29.1 37.6 4.5 1002 53.3 HL7T 740 2.7 22.%
5 3824.37 BB 56.8 549 3.0 372 5.2 0.7 56.5 bH4d6 740 1.5 19.4
6. 4824.00 BB 47.5 46.6 32.8 3.0 b b 0.6 49.4 485 740 246 255
7. 7236.00 BB 41.8 42.0 36.8& 370 B.5 0.3 48.4 48.6 740 25.6 25.4
3. 9648.00 BB 44.4 43.5 39.3 371 6.9 1.0 545 536 740 19.5 20.4
9. 12060.00 BB 41.0 40.9 417 36.1 7.9 0.d 549 548 740 19.1 19.2
10. 14472.00 BB 40.86 40.7 41.0 350 8.3 0.6 55.5 55,6 740 185 18.4
11. 16884.00 BB 40.6 40.3 40.8 34.7 9.1 0.9 56.7 bH6.4 T40 173 11.6
12. 19296.00 BB 43.7 44.0 40.53 34.4 9.6 0.0 59.2 595 740 148 14.5
13. 21708.00 BB 41.9 425 39.1 345 10.1 0.0 b56.6 57.2 740 17.4 16.8
14. 24120.00 BB 44.0 44.0 399 3.1 10.5 0.0 60.3 60.3 740 137 13.7

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN

M ANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18~26GHz
MCABLE :KCC-D3/D7 MPREAMP : KAF-02 (84498) MSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Co.,Lid.
Yamakita No.l Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Power : AC120V/60Hz

Mode : Transmitting (CHT:2412MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :NA-E1

Date : 7/28/2004

Test Distance ' 3m

Temperature 125 C Engineer : Toyokazu Imamura

Humidity : 62 %

Regulation : FCC Part15C §15. 209 (AV Detection

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dB 1 ¥] [dB/m]  [dB] [dB] [dB] (dB e V/m] [dBuV/m] [dB]

1. 1022.99 BB 39.4 40.6 24.2 389 3.3 101 381 39.3 540 159 147
2. 1912.67 BB 335 333 271 315 4.0 101 372 37.0 540 168 17.0
3. 2390.00 BER 351 34.8 28.6 375 4.3 101 40.6 40.3 540 13.4 137
4, 2688.12 BB 39.8 35.2 291 376 45 10.2 46.0 41.4 4.0 8.0 1.6
5. 3824.37 BB 32.6 32.6 3.0 37.2 5.2 0.7 323 323 540 21.7 21.7
6. 4824.00 BB 34.0 336 32.8 370 5.5 0.6 359 355 540 181 185
7. 7236.00 BB 320 321 36.8 37.0 6.5 0.3 386 387 54.0 154 153
8. 96483.00 BB 347 352 303 371 6. 9 1.0 44.8 453 54.0 9.2 8.7
9. 12060.00 BB 31.7 318 417 36.1 7.9 0.4 45.6 45,7 54.0 8. 4 8.3
10. 14472.00 BB 31.2 31.2 41.0 35.0 8.3 0.6 46.1 46.1 54.0 7.9 7.9
11. 16884.00 BB 32.2 321 40.8 34.7 3.1 0.9 48.3 48.2 54.0 5.7 5. 8
12. 19296.00 BB 32.5 32.5 40.3 34.4 9.6 0.0 48.0 48.0 54.0 6.0 6.0
13. 21708.00 BB 32.9 32.8 39.1 345 10.1 0.0 47.6 47.5 540 6.4 6.5
14, 24120.00 BB 35.0 34.8 39.9 341 10.5 0.0 51.3 511 540 2.7 2.9

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN

B ANTENNA:HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz

MCABLE:KCC-D3/D7 MPREAMP : KAF-02 (8449B) M SPECTRUM ANALYZER:KSA-04 (R32714A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment . Wireless File Transmitter

Mode! No. : DS508152

Serial No. : 11001

Power : AC120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :NA-E1

Date . 7/28/2004

Test Distance 3w

Temperature . 25 °C Engineer : Toyokazu Imamura

Humidity 162 %

Regulation : FCC Parti5C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER R VER
IMHz] [dB £ Vi (dB/m] [dB}  [dB]  [dB] (dB 1 V/m] [dB e V/m) [dB]

1. 1023.60 BB  48.7 48.0 24.2 38.9 3.3 101 47.4 46,7 740 26.6 27.3
2. 1911.45 BB 683 674 27.1 315 4.0 101 720 711 740 2.0 2.9
3. 2688. 1L BB 47.0 46.1 29.1 37.6 45 10.2 53.2 523 740 208 217
4, 3829.25 BB 58.4 56.7 31.0 37.2 h. 2 0.7 581 56.4 740 159 17.6
b, 4874.00 BB 475 46.2 33.0 370 5.5 0.6 49.6 483 740 24.4 257
6. T7311.00 BB 40.6 40.5 37.0 37.0 6. 6 0.3 47.5 474 740 26.5  26.6
7. 9748.00 BB 44.2 43.3 39.4 371 6.9 .O 544 535 740 19.6 20.5
& 12185.00 BB 41.4 41.5 41.5 359 7.9 0.4 55.3 554 740 187 18.6
0. 14622.00 BB 41.7 41.8 41.2 351 8. 4 0.6 56.8 56.9 740 17.2 17.1
10, 17059.00 BB 40.3 40.0 41.4 34.5 a. 1 0.9 56.8 565 740 17.2 17.5
11. 19496.00 BB 41.2 42.6 39.9 345 9.9 10.0 66.5 67.9 T4.0 7.5 6.1
12. 21933.00 BB 426 425 39.2 34.3 10.2 10.4 681 680 740 5.9 6.0
13. 24370.00 BB 43.3 43.9 40.2 341 10.6 10.4 70.4 T1.0 740 3.6 3.0

CALCULATION:

READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26CHz
M CABLE:KCC-D3/D7 MPREAMP : KAF-02 (8449B) MSPECTRUM ANALYZER:KSA-04 (R32714A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.l Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Power : AC120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :NA-E1

Date : 7/28/2004

Test Distance 3m

Temperature 0 25 °C Engineer  : Toyokazu Imamura

Humidity : 62 %

Regulation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER 0R VER
(MHz] [dB gt V] [dB/m}  [dB] [dB] [dB] [dBuV/ml [dBuV/ml [dB]

. 1023.60 BB 39.8 38.4 24.2 38.9 33 101 385 371 540 155 169
2. 1911.45 BB 33.3 33.2 27.1 3815 40 10.1 310 36.9 540 1.0 171
3. 268811 BB 369 37.2 29.1 3786 4.5 10.2 431 43.4 540 10.9 10.6
4, 3829.25 BB 32.4 32.4 31.4 37.2 5.2 0.7 32.1 321 54.0 21.% 21.9
5. 4874.00 BB 33.7 330 33.0 30 5.5 0.6 358 351 5G40 182 18.9
6. 7311.00 BB 315 31.3 3.0 370 6.6 0.3 384 382 540 156 158
7. 9748.00 BB 351 348 39.4 37.1 6.9 1.0 453 450 54.0 8.7 9.0
8. 12185.00 BB 31.4 31.5 4l.5 359 7.9 0.4 45.3 454 54.0 8.7 8.6
9. 14622.00 BB 31.3 31.1 41.2 351 8.4 0.6 46.4 46.2 54.0 7.6 7.8
10. 17059.00 BB 31.6 31.3 41.0 34.5 9.1 0.9 481 47.8 54.0 5.9 6. 2
11. 19496.00 BB 32.0 3L.9 339 34.5 9.9 0.0 47.3 47.2 54.0 6.7 6.8
12. 21933.00 BB 33.1 33.4 39.2 343 10.2 0.0 482 485 540 5 8 hh
13. 24370.00 BB 33.2 33.2 40.2 341 10.6 0.0 49.9 49.9 54.0 4.1 4.1

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

MANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 {3160-09) 18-26CHz
M CABLE:KCC-D3/D7 MPREAMP : KAF-02 (84498} BSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.l Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . Ganon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Power - AC120V/60Hz

Mode » Transmitting (CH1T:2462MHz)

Remarks . IEEE802. 11b (11Mbps) /Antenna mode! :NA-E1

Date . 7/28/2004

Test Distance 3

Temperature 125 °C Engineer : Toyokazu Imamura

Humidity 162 %

Regulation : FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER R YER
(MHz] [dB e V] [dB/m]  [dB] (dB] [dB] [dB . V/m] [dB o V/n [dB]

l. 1022.99 BB 49.3 48.6 24.2 389 33 101 480 471.3 740 26.0 26.7
2. 1926.83 BB 681 68.0 27.1 37.5% 40 0.1 7.8 TL7 740 2.2 2.3
3. 2483.50 BB 49.0 450 28.9 37.6 4.4 101 548 &50.8 740 19.2 232
4. 2688.08 BB 481 456 29.1 37.6 4.5 102 543 56518 740 197 22.2
h. 3843.91 BB 58.2 572 31.1 3872 5. 2 0.7 530 5RO 740 160 17.0
6. 4924.00 BB 46.5 50.6 33.1 37.0 5.5 0.7 488 52.9 740 252 211
7. 7a86.00 BB 42.2 42.7 371 371 6. 6 0.4 49.2 497 740 248 24.3
8. 0848.00 BB 43.9 442 395 371 7.0 1.1 544 547 740 196 19.3
9, 12310.00 BB 41.2 40.6 41.2 35.7 7.8 0.5 550 544 T40 190 19.6
[0. 14772.00 BB 41.1 42.2 41.3 352 8.5 0.6 56.3 574 740 177 16.6
11. 17234.00 BB 40.8 41.6 41.5 346 9.1 0.6 574 58.2 740 166 15.8
12, 19696.00 BB 40.4 40.5 39.9 34.7 9.9 0.0 5h45H hh6 740 18.5 18.4
13. 22158.00 BB 43.4 43.3 39.6 34.2 10.2 0.0 59.0 58O 740 15.0 151
14. 24620.00 BB 44.8 44.8 40.3 34.0 10.8 0.0 61.9 619 740 121 121

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

IANTENNA :HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz

B CABLE:KCC-D3/D7 MPREAMP : KAF-02 (8449B) M SPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. 11001

Power . AC120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks - |EEE802. 11b (11Mbps} /Antenna mode! :NA-E1

Date : 7/28/2004

Test Distance :3m

Temperature : 25 C Engineer : Toyokazu Imamura

Humidity 62 %

Regulation - FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT MP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz) [dB 1 V] [dB/m]  [dB] [dB] [dB] (dB £ V/m] [dB 1 V/ml [dB)

. 1022.99 BB 41.3 40.4 24.2 389 33 1001 40.0 391 540 140 14.9
2. 1926.83 BB 335 335 27.1 375 4.0 10.1 37.2 37.2 G40 16.8 16§
3. 2483.50 BB 36.9 3h5 289 376 4.4 10,1 427 41.3 H4.0 11.3 127
4, 2688.08 BB 427 397 291 37.6 4.5 10.2 489 459 54.0 5.1 8.1
h. 3843.91 BB 323 32.3 3.1 31.2 5.2 0.7 321 321 540 2.9 21.9
6. 4924.00 BB 32.4 33.9% 331 370 5.5 0.7 347 36.2 540 133 1738
7. 7386.00 BB 31.9 31.9 371 371 6. 6 0.4 38.9 38.9 540 151 151
8. 9848.00 BB 351 356 39.5 371 7.0 1.1 456 46.1 54.0 8.4 7.9
9. 12310.00 BB 31.0 3t.1 41.2 357 7.8 .5 44.8 444 54.0 9.2 9.1
10, 14772.00 BB 3L.1 31.7 d4d1.3 35.2 8.5 0.6 46.3 46.9 54.0 7.7 7.1
11. 17234.00 BB 31.9 32.0 41.5 34.6 9.1 0.6 485 48.6 54.0 5.5 b. 4
12. 19696.00 BB 31.8 318 30.9 34.7 9.9 0.0 46.9 46.9 54.0 7.1 7.1
13. 22158.00 BB 341 34.1 39.6 34.2 10.2 0.0 497 49.7 54.0 4.3 4.3
14, 24620.00 BB 34.8 34.9 40.3 34.0 10.8 0.0 51.9 52.0 54.0 2.1 2.0

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

IANTENNA:HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz

M CABLE :KCC-D3/D7 M PREAMP :KAF—02 (84498) MSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Lid.

Yamakita No.1 Anechoic Chamber
Report No. : 24JEQ164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. . D§508152

Serial No. 11001

Power 1 AC120V/60Hz

Mode : Transmitting (CH1:2412MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna model :NA-E1

Date : 7/29/2004

Test Distance 3m

Temperature 1 258°°C Engineer : Toyokazu Imamura

Humidity : 61 %

Regulation : FCC Part15C §15. 209 (PK Detection

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR YER R VER
(MHz] [dBuV]  [dB/m] [dB]  [dB] [dB] [dB e V/m] [dB e V/m (dB]

1. 1022.99 BER 48.2 49.9 24.2 38.9 3.3 10.1 46.9 486 74.0 27.1 25.4
2. 152210 BB 70.2 68.4 27.1 3871.% 4.0 1000 739 721 140 0.1 1.9
3. 2390.00 BB 56.9 53.4 286 §7.5 4.3 0.1 624 589 740 116 151
4, 2688.04 BB 47.9 47.1 29.1 37.6 4.5 102 541 533 740 199 20.7
h. 3844.35 BB 58.3 580 31.1 37.2 52 0.7 59.1 578 740 149 16.2
6. 4824.00 BB 42.8 47.4 32.8 3.0 ) 0.6 447 49.3 740 29.3 24.7
7. 7236.00 BE 41.7 41.0 36.8 37.0 6.5 0.3 48.3 47.6 7140 25.7 26.4
8. 0648.000 BB 40.6 38.4 39.3 301 6.9 1.0 50.7 485 74.0 23.3 25.5
9. 12060.00 BB 39.8 382 41.7T 361 7.9 0.4 537 52.1 740 20.3 21.9
10. 14472. 00 BB 393 385 41.0 350 8. 3 0.6 542 534 740 198 20.86
11. 16884.00 BB 42.0 41.3 40.8 34.7 9.1 0.9 581 574 740 159 16.6
[2, 19296.00 BB 42.9 42.3 40.3 34.4 9.6 0.0 58.4 578 740 156 16.2
13. 21708.00 BE 421 43.5 331 34.5 10.1 0.0 56.8 58.2 T40 172 158
14, 24120.00 BB 45.2 453 39.9 341 1045 0.0 615 616 740 12.5% 12.4

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA:HA-06 (BBHAS120D} 1-18GHz/KHA-03 (3160-09) 18-26GHz

- ECABLE :KCC-D3/D7MPREAMP :KAF-02 {8449B) M SPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.I Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment . Wireless File Transmitter

Model No. : D§508152

Serial No. ;11001

Power : AC120V/60Hz

Mode : Transmitting (CH1:2412MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna model :NA-E1
Date 1 7/29/2004

Test Distance 3

Temperature 25 °C Engineer : Toyokazu !mamura
Humidity 61 %

Regulation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ~ ANT AMP  CABLE ATTEN. RESULT  LIMITS MARGIN
TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
[MHz] [BuV]  [dB/n] [dB]  (dB]  I[dB] [dBuV/m] [dBuV/m] - [dB]

I. 1022.99 BB 40.3 42.4 242 389 33 0.1 39.0 411 540 150 129
2. 192210 BB 33.7 337 211 8756 4.0 0.1 37.4 37.4 R4 0 16.6 16.6
3. 2390.00 BB 38.4 356 28.86 375 4.3 101 439 411 540 10.1 12.9
4. 2688.04 BB 42.3 383 . 29.1 37.6 4.5 10.2 485 44.5  54.0 5.5 9.5
b, 3844.35 BB 32.7 327 3L1 372 h. 2 0.7 325 325 H4.0 21.5 215
6. 4824.00 BB 33.1 36.2 32.8 37.0 5.5 0.6 350 381 540 19.0 159
7. 7236.00 BB 310 30.9 36.8 370 6. 5 0.3 306 375 540 164 16.5
8. 9648.00 BB 31.8 32.1 333 371 6.9 1.O 419 42.2 54.0 12.1 11.8
9. 12060.00 BR 30.9 30.8 417 36.1 7.9 0.4 44.8 44.7 54.0 9 2 9.3
10. 14472.00 BB 30.7 30.8 41.0 350 8.3 0.6 4h.6 457 540 8.4 8.3
[1. 16884.00 BB 3.1 30.2 40.8 34.7 4.1 0.9 47.2 46.3 54.0 6. & 1.7
12. 19296.00 BB 32.7 32.7 40.3 34.4 9.6 0.0 48.2 48.2 54.0 5. 8 5. 8
13. 21708.00 BB 33.0 331 39.1 345 10.1 0.0 47.7 47.8 54.0 6.3 6.2
14. 24120.00 BB 34.4 34.1 39.9 341 10.5 0.0 50.7 450.4 54.0 3.3 3.6
CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.
MANTENNA: HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz
MCABLE:KCC-D3/D7MPREAMP : KAF-02 (34498) B SPECTRUM ANALYZER:KSA—-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.l Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. . DS508152

Serial No. : 11001

Power : AC120V/60Hz

Mode : Transmitting (CHE:2437MHz)

Remarks : |EEE802. 11g{54Mbps) /Antenna model| :NA-E1

Date - 1/29/2004

Test Distance 2 3m

Temperature 25 °C Engineer . Toyokazu Imamura

Humidity 2 61 %

Regulation : FCC Part15C 8§ 15. 209 {PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dB 42 V] [dB/m] [dB] [dB] [dB] [dBzV/m] [dB & V/m] [dB]

[. 1023.07 BB 48.2 484 24.2 389 3.3 10,1 46.9 471 7404 271 26.%
2. 1920.99 BB 67.0 66.9 27.1 37.5 40 10.1 70.7 70.6 74.0 3.3 3.4
3. 2688.02 BB 48.2 46.4 29.1 37.6 45 10.2 544 526 1.0 19.6 21.4
4, 3841.26 BB 57.3 H6.7 3L1 372 5 2 0.7 57.1 565 740 169 17.5
5. 487400 BB 44.5 46.3 33.0 37.0 5.4 0.6 46.6 48.4 T4.0 27.4 258
6. 7311.00 BB 40.8 40.9 37.0 37.0 6.6 0.3 47.7 47.8 740 26.3 26.2
7. 9748.00 BB 41.3 410 394 371 6.9 1.0 5L.h BL2 740 225 228
g 12185.00 BB 41.0 40.8 41.5 359 7.9 0.4 549 B47 740 191 19.3
9. 14622.00 BB 40.7 40.1 41.2 351 8.4 0.6 55.8 5Hh2 T4.0 182 18 8
10, 17059.00 BE 40.7 40.5 4L.0 34.5 9.1 0.9 572 570 740 16.8 17.0
11. 19496.00 BB 41.4 41.3 39.9 34.5 9.9 0.0 56.7 56.6 740 17.3 17.4
12. 21933. 00 BB 44.3 43.5 39.2 34.3 10.2 0.0 59.4 58.6 740 146 154
13. 24370.00 BB 44.6 44.6 40.2 34.1 10. 6 0.0 61.3 6L.3 740 127 12.7

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA :HA-06 (BBHA9120D} 1-18GHz/KHA-03 (3160-09) 18-26GHz
BMCABLE :KCC-D3/D7 MPREAMP : KAF-02 (84498) MISPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Co.,Ltd,
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. ;11001

Power . AC120V/60Hz

Mode : Transmitting (CHE:2437MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna mode| :NA-E1

Date 1 7/29/2004

Test Distance c3m

Temperature 0 25°°C Engineer : Toyokazu Imamura

Humidity : b1 % _

Regulation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VE 0R YER
[MHz] [dBxV]l  [dB/m] [dB]  [dB]  [dB] (dB . V/ml [dB e V/m) [dB]

. 1023.47 BB 40.3 42.0 24.2 38.9 323 1001 39.0 40.7 540 150 13.3
2. 1920.99 BB 337 33.7 2711 3875 4.0 101 37.4 3.4 54.0 16.6 16.6
3. 2688.02 BB 43.0 38.8 29.1 37.6 45 102 49.2 450 54.0 4.8 9.0
4. 3841.26 BB 32.5 32.5 31.1 372 5 2 0.7 32.3 323 bh40 217 217
5. 4374.00 BB 334 348 33.0 37.0 5.5 0.6 355 36.9 540 185 171
6. T7311.00 BB 3L.3 320 370 370 6.6 0.3 382 389 540 158 151
7. 9748.00 BB 31.9 3.2 39.4 371 6.9 LO 421 41.4 54.0 11.9 12.6
8. 12185.00 BB 31.0 30.5 41.5 3859 7.9 0.4 44.9 44.4 - 54.0 9.1 9.6
9, 14622.00 BB 30.7 3.0 41.2 351 8.4 0.6 458 46.1 54.0 8.2 7.9
10. 17055.00 BB 29.9 30.5 41.0 34.5 9.1 0.9 46.4 47.0 540 7.6 7.0
[1. 15%4%6.00 BB 32.3 32.3 30.9 345 9.9 0.0 47.6 47.6 54.0 6.4 6. 4
12. 21933.00 BB 33.3 333 39.2 343 10.2 0.0 48.4 48.4 54.9Q 5.6 5.6
13. 245370.00 BB 33.5 33.7 40.2 341 10.6 0.0 50.2 504 54.0 3. 8 3.6

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

M ANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz
B CABLE :KCC-D3/D7 MPREAMP :KAF-02 (8449B) MSPECTRUM ANALYZER:KSA-04 (R3271A}
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . . Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. . DS508152

Serial No. ;11001

Power : ACT20V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEEBD2. 11g (54Mbps) /Antenna model :NA-E1

Date . 7/29/2004

Test Distance t3dm

Temperature : 25 °C Engineer : Toyokazu Imamura

Humidity 161 %

Regulation : FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] ([dBreV]  [dB/mi [dB]  [dB]  [dBI [dB £ V/m] [dB e V/ml [dB]

1. 1022.99 BB 485 49.9 242 389 33 10.1 47.2 48.6 740 26.8 254
2. 1922.39 BB 65.9 685 27.1 37.5 4.0 10.1 69.6 722 T4.0 4.4 1. 8
3. 2483.50 BB 5.5 489 28.9 37.6 4.4 10.1 613 56547 740 12.7 19.3
4, 2688.0b BB 48.3 46.7 28.1 37.6 4.5 10.2 545 529 740 195 211
5. 3844.63 BB 580 572 311 312 h. 2 0.7 57.8 57.0 740 16.2 17.0
6. 4924.00 BB 43.0 452 331 370 5.5 0.7 453 475 740 287 26.5
7. T7386.00 BB 40.4 40.4 371 37.1 6. 6 0.4 47.4 47.4 74.0 26.6 26.6
8. 9848.00 BB 41.1 41.4 39.5 37.1 7.0 .1 51.6 5.9 740 22.4 22,1
9. 12310.00 BB 41.4 41.9 41.2 35 7 7. 8 0.5 55.2 55.7 740 18.8 18.3
10. 14772.00 BB 40.7 40.7 41.3 352 8.5 0.6 559 55,9 740 181 I8 1
11, 17234.00 BB 40.9 41.5 415 34.6 9.1 0.6 57.5 581 740 16.5 159
12. 19696.00 BB 41.4 42.8 39.9 34.7 9.9 0.0 56.5 579 740 17.5 16.1
13. 22158.00 BB 44.5 43.0 39.6 34.2 10.2 0.0 60.1 586 740 139 154
14. 24620.00 BB 44.5 44.2 40.3 34.0 10.8 0.0 61.6 61.3 740 12.4 12.7

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN

M ANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz

M CABLE :KCC-D3/D7 MPREAMP : KAF-02 (84498} MSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Power : AC120VY/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna model :NA-E1

Date : 1/29/2004

Test Distance 3w

Temperature : 25 °C Engineer : Toyokazu Imamura

Humidity 0 %

Regulation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBxVl  [dB/m] [dB]  [dB]  [dB] (dB . V/m) [dBuV/m] (dB]

1. 1022.8% BB 40.9 41.7 24.2 38.9 33 101 39.6 40.4 540 14.4 13.6
2. 1922.39 BB 33.8 33.6 27.1 315 4.0 10.1 875 373 540 16.5 16.7
3. 2483.50 BB 39.1 36.3 289 37.6 4.4 1001 44.9 42.1 54.0 31 11.9
4, 2688.05 BB 43.4 39.3 20.1 37.6 4.5 10.2 49.6 455 540 4.4 8.5
h. 3844.63 BB 32.8 32.4 31.1 372 h 2 .7 32.6 322 540 21.4 21.8
6. 4924.00 BR 335 337 331 310 5.5 0.7 35,8 360 540 182 18.0
7. 7386.00 BB 31.6 325 37.1 371 6.6 0.4 38.6 39.5 540 154 145
8. 9848.00 BB 32.3 380.5 39.5 37.1 7.0 L1 42.8 41.0 54.0 11.2 130
9. 12310.00 BB 311 295 41.2 357 7.8 0.5 44.9 43.3 54.0 9.1 10.7
10. 14772.00 BB 31.8 31.2 41.3 352 8.5 0.6 47.0 46.4 54.0 7.0 7. 6
11. 17234.00 BB 32.0 30.3 4d1.h 34.6 9.1 0.6 48.6 46.9 b4 0 | 7.1
12. 19696.00 BB 32.1 3L.9 39.9 347 9.9 0.0 47.2 470 54.0 6. 8 7.0
13. 22158.00 BB 342 33.9 396 34.2 10.2 0.0 49.8 49.5 54.0 4.2 4.5
14. 24620.0¢ BB 35.2 351 40.3 340 10.8 0.0 5Z2.3 52.2 54.0 1.7 1.8

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

M ANTENNA :HA-06 (BBHA9120D} 1-18GHz/KHA-03 (3160-09) 18-26GHz

BCABLE:KCC-D3/D7MPREAMP : KAF-02 (8449B) MSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Mode! No. : DS508152

Serial No. - 11001

Power : AC120V/60Hz

Mode : Transmitting(CH1:2412MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :ERA-E1

Date 1 7/30/2004

Test Distance 3m

Temperature 25 °C Engineer : Toyokazu Imamura

Humidity . 61 %

Regulation . FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBxV]  [dB/m] [dB]  [dB]  [dB] (dB . V/m] [dB 1t V/m] [dB)

1. 1023.07 BB 48.8 48.8 24.2 389 33 101 47.% 475 740  26.5  26.5
2. 2390.00 BB 43.6 44.5 286 375 4.3 10,1 49.1 50.0 740 249 24.0
3. 2688.07 BB 40.8 44.5 291 376 45 10.2 470 50.7 74.0 27.0 233
4. 4824.00 BB 42.3 457 32.8 370 5. b .6 44.2 476 740 29.8 26.4
b, T7236.00 BB 40.0 41.¢ 36.8 37.0 6.5 0.3 46.6 47.6 740 27.4 26.4
6. 9648.00 BB 41.1t 416§ 39.3 371 6.9 1.0 5.2 LT 740 22.8 22.3
7. 12060. 00 BB 41.2 41.0 41.7 36.1 7.9 0.4 551 549 740 189 19.1
8. 14472.00 BB 40.6 40.0 4.0 350 8.3 0.6 55.5 549 740 185 1901
0. 16884.00 BB 40.5 40.4 40.8 34.7 9.1 0.9 56.6 56.5 740 17.4 I7.5
10. 15296.00 BB 42.5 42.3 40.3 34.4 9.6 0.0 580 578 740 16.0 16.2
11, 21708.00 BB 42.5 42.5 39.1 34.5 10.1 0.0 57.2 57.2 740 16.8 16.8
12. 24120.00 BB 43.6 44.3 39.9 341 10.5 0.0 58.9 60.6 740 141 134

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7MPREAMP :KAF—02 (84498} BSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Ganon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. - 11001

Power . AC120V/60Hz

Mode : Transmitting (CH1:2412MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :ERA-E1

Date : 7/30/2004

Test Distance 3m

Temperature : 25 C Engineer : Toyokazu Imamura

Humidity bl %

Reguiation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER OR VER
[MHz] [dBuVl  [dB/m] [dB]  [dB]  [dB] [dB e V/m]  [dB e V/m) [dB]

1. 1023.07 BB 40.9 41.5 242 38.9 3.3 101 39.6 40.2 540 144 138
2. 2300.00 BB 33.5 34.6 28.6 37.5 43 101 390 40.1 54.0 150 13.9
3. 2688.07 BB 33.6 37.1 29.1 3786 4.5 1002 39.8 433 540 14.2 10.7
4. 4824.00 BB 31.8 327 328 3.0 5. h 0.6 337 346 540 2008 19.4
5. 7236.00 BB 310 30.6 368 37.0 6. 5 0.3 3.6 3712 540 16.4 16.%
6. 9648.00 BB 31.8 3.6 39.3 371 6.9 .O 419 417 540 12,1 12.3
7. 12060.00 BB 311 3.0 41.7 36.1 7.9 0.4 450 44. % 54.90 9.0 9.1
8. 14472.00 BB 31.2 3.0 41.0 35.0 8.3 0.6 46.1 45 % B4 0 7.8 8.1
9. 16884.00 BB 30.9 30.9 40.8 34.7 9. 1 0.9 47.0 47.0 54.0 7.0 7.0
10. 19296.00 BB 32.7 32.6 40.3 34.4 9.6 .0 48.2 481 54.0 5.8 5.9
11. 21708.060 BB 33.2 32.8 39.1 345 10.1 0.0 47.9 475 54.0 6. 1 6.5
12, 24120.00 BB 34.2 34.1 39.9 341 10.5 0.0 50.5 b0.4 540 3.5 3.6

CALCULATION:

READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

EANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09} 18-26GHz
B CABLE:KCC-D3/D7 MPREAMP : KAF-02 (8449B) B SPECTRUM ANALYZER:KSA-04 (R3271A)
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Applicant

DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

: Canon Inc.

Kind of Equipment : Wireless File Transmitter

Mode! No. . DS508152

Serial No. - 11001

Power : AC120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11b {11Mbps) /Antenna model :ERA-E1

Date : 7/30/2004

Test Distance 3

Temperature 1 25 C Engineer : Toyokazu Imamura

Humidity . b1 %

Regulation : FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER EACTOR GAIN  LOSS HOR VER HOR VER
[MHz] (dBeV]  [dB/m] [dB]  [dB]  [dB) [dB £ V/m] [dB e V/m) [dB]

1. 1022.9% BB 47.6 486 242 38.9 3.3 0.1 46.3 47.3 140 277 267
2. 2688.07 BB 41.9 43.7 29.1 37.6 4.5 10.2 481 49.9 740  25.90 241
3. 4874.00 BB 436 487 330 37.0 5.5 0.6 457 50.8 T74.0 283 232
4, 731L00 BB 40.7 40.4 371.0 370 6.6 0.3 476 47.3 740 26.4 26.7
5. 9748.00 BB 40.8 40.1 39.4 371 6.9 .0 5.0 50.3 740 23.0 23.7
6. 12185.00 BB 40.7 40.6 41.5 35.9 7.9 0.4 546 545 740 19.4 19.5
7. 14622.00 BB 40.1 40.2 41.2 351 8.4 0.6 55,2 553 740 18.8 18.7
8. 17059.00 BB 42.5 42.3 41.0 34.5 9.1 0.9 59.0 58.8 740 150 152
9, 19496.00 BB 42.6 42.1 39.9 34.5 9.9 .0 57.% 57.4 740 16.1 16.6
[0. 21933.00 BB 43.8 421 39.2 34.3 10.2 6.0 589 572 740 151 16.8
[1. 24370.00 BB 48.5 44.1 40.2 341 10.6 0.0 60.2 60.8 740 13.8 13.2

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

M ANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-02 (8449B) MISPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber

Report No. : 24JEQ164-YK

Applicant : Ganon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS5H08152

Serial No. 11001

Power . AC120V/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model : ERA-E1

Date . 7/30/2004

Test Distance 3

Temperature :25°C Engineer : Toyokazu Imamura

Humidity : b1 %

Regulation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] (dB e V] [dB/m]  [dB] (dB] (dB] (dB e V/m] [dB st V/m] [dB]

1. 1022.99 BB 40.5 40.8 24.2 389 3.3 10.1 392 395 540 148 14.5
2. 2688.07 BB 321 338 20.1 37.6 4.5 10,2 38.3 40.0 5.0 157 14.0
3. 4874.00 BB 31.8 331 33.0 37.0 5.5 0.6 33.9 352 540 20.1 18§
4, T731L.00 BB 320 3L.0 37.0 370 6. 6 0.3 389 379 54.0 151 16.1
5. 9748.00 BB 30.3 30.5 39.4 371 6.9 1.0 40.5 40.7 54.0 13.5 13.3
6. 12185.00 BB 30.6 30.6 41.5 359 7.9 0.4 44.5 445 54.0 9.5 3.5
7. 14622.00 BB 31.0 31.0 41.2 351 3.4 0.6 46.1 46.1 54.0 7.9 7.9
8. 17059.00 BB 31.1 3.2 41.0 345 g1 0.9 476 47.7 54.0 6.4 6.3
9, 19496.00 BB 32.1 32.3 39.9 345 g9 0.0 47.4 476 54.0 6. 6 6. 4
[0. 21933.00 BB 33.4 33.4 39.2 34.3 10.2 0.0 48.5 485 540 5.5 5.5
11. 24370.00 BB 33.7 33.7 40.2 341 10.6 0.0 50.4 50.4 54.0 3. 6 3.6

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

B ANTENNA : HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18~26GHz
BMCABLE :KCC-D3/D7 MPREAMP : KAF-02 (8449B) MISPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.

Yamakita No.l Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Ganon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. - DS508152

Serial No. : 11001

Power : AC120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEEB02. 11b (T1Mbps) /Antenna mode! :ERA-E1

Date . 7/30/2004

Test Distance c3m

Temperature :25°C Engineer : Toyokazu Imamura

Humidity 61 %

Regulation : FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [BuVl  [dB/m] [dB]  [dB]  [dBI (B V/ml [dBwV/m) [dB]

[. 1022.99 BB 47.6 50.4 24.2 389 3.3 0.1 46.3 491 740 277 24.9
2. 2483.50 BB 43.9 44.5 28.9 376 4.4 10.1 497 50.3 740 24.3 23.7
3. 2688.07 BB 42.5 46.2 29.1 376 4.5 10.2 487 52.4 740 25.3 21.6
4, 4924.00 BB 42.8 46.5 331 470 5.5 0.7 45.1 48.8 74.0 28.9 252
h. 7386.00 BB 40.9 40.4 37.1 3711 6. 6 0.4 479 47.4 740 26.1 26.6
6. 9848.00 BB 41.5 415 3%5 371 70 .1 520 520 740 220 22.0
7. 12310.00 BB 40.6 40.3 41.2 357 7.8 0.5 544 541 740 19.6 19.9
8. 14772.00 BB 41.5 41.7 41.3 352 8.5 0.6 56.7 56.9 740 17.3 171
9, 17234.00 BB 40.3 42.2 41.5 34.6 9.1 0.6 56.9 588 740 171 152
10. 19696.00 BB 42.4 42.7 39.9 347 9.9 0.0 57.5 G578 740 16.5 16.2
11. 2215800 BB 44.4 43.7 39.6 34.2 10.2 0.0 60.0 593 740 140 147
12. 24620.00 BB 44.3 44.6 40.3 34.0 10.8 0.0 614 6L.7 740 12.6 12.3

CALCULATION: READING t ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN

MANTENNA:HA-06 (BBHAS120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz

B CABLE :KCC-D3/D7MPREAMP : KAF-02 {8449B) BSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. - DS508152

Serial No. - 11001

Power : AC120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEE802. 11b (11Mbps) /Antenna model :ERA-E1

Date 1 7/30/2004

Test Distance :3m

Temperature - 25 °C Engineer : Toyokazu Imamura

Humidity © 61 %

Regulation . FCC Part15C & 15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dB £ V] [dB/m]  [dB] [dB] [dB] [dB £ V/mi [dB e V/m] [dB]

1 1022.9% BB 38.7 452 24.2 38.9 3.3 101 374 43.% 540 166 10.1
2. 2483.50 BB 33.6 346 28.9 37.6 4.4 10.1 3%.4 40.4 540 146 13.6
3. 2688.07 BB 336 373 20.1 3716 4.5 10.2 398 43.5 54.0 142 10.5
4, 492400 BB 32.2 341 331 3.0 5.5 0.7 345 36.4 540 195 17.6
5. 7386.00 BB 3L5 30.4 371 31 6.6 0.4 385 37.4 540 155 16.6
6. 9848.00 BB 32.1 32.2 39.5 37.1 7.0 1.1 42.6 42.7 h4.0 11.4 11.3
7. 12310.00 BB 30.7 30.9 41.2 357 - T.8 0.5 44.5 44.7 540 9.5 9.3
8 14772.00 BB 31.5 31.5 41.3 8.2 8.5 0.6 46.7 46.7 540 7.3 7.3
9. 17234.00 BB 30.6 30.9 41.5 %46 9.1 0.6 47.2 47.5 hHd. 0 6.8 6.5
10. 196%6.00 BB 32.0 32.0 39.9 347 9.9 0.0 47.1 471 540 6.9 6. %
11. 22158.00 BB 34.3 34.2 39.6 342 10.2 0.0 49.9 498 54.0 4.1 4, 2
12. 24620.00 BB 35.2 35.0 40.3 340 10.8 0.0 52.3 521 540 1.7 1.9

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA : HA-06 (BBHA9120D} 1-18GHz/KHA-03 (3160-09) 18-26GHz

BCABLE :KCC-D3/D7 MPREAMP : KAF-02 (84498) MSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.l1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. - DS508152

Serial No. . 11001

Power : ACT120V/60Hz

Mode : Transmitting (CHT:2412MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna mode| :ERA-E1

Date . 1/29/2004

Test Distance ' 3m

Temperature 125 °C Engineer : Toyokazu Imamura

Humidity 161 %

Regulation : FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
[MHz] [dB.V]  [dB/m] [dB]  [dB]  [dB] [dB . V/m) [dB 1 V/m] [dB]

1. 1022.99 BB 48.4 51.7 24.2 38.9 3.3 10.1 471 50.4 740 26.9 236
2. 2390.00 BB 438.1 52.9 28.6 37.5 43 1.1 536 584 740 20.4 156
3. 2688.07 BB 42.7 459 291 37.6 45 102 489 521 740 25,1 21.9
4. 4824.00 BB 42.5 426 328 371 5.5 0.§ dd4 445 740 29.6 29.5
5, T7236.00 BB 40.3 40.8 36.8 37.0 6.5 0.3 46.9 47.4 T40 271 26.6
5. 9648.00 BB 41.3 40.8 39.3 371 6.9 LO 51.4 509 740 22.6 231
7. 12060. 00 BB 40.5 4002 41.7 36.1 7.9 0.4 544 541 74.0 19.6 19.9
8 14472.00 BB 41.3 40.9 41.0 350 8. 3 0.6 56.2 55.8 740 17.8 18.2
9. 16884.00 BB 41.9 43.1 40.8 347 9.1 0.9 580 59.2 740 160 148
10. 19296.00 BB 42.8 43.1 40.3 34.4 9.6 0.0 583 586 740 157 15.4
11 21708.00 BR 41.8 42.8 39.1 345 10.1 0.0 56.5 575 740 175 165
12. 24120.00 BB 43.8 44.3 399 3.1 10.5 0.0 60.1 60.6 740 13.9 13.4

CALCULATION:

READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

I ANTENNA :HA-06 (BBHA9120D} 1-18GHz/KHA-03 (3160-09) 18-26GHz
'ECABLE :KCC-D3/D7 M PREAMP : KAF-02 (84498) M SPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164~YK

Applicant : Canon Inc.

Kind of Equipment . Wireless File Transmitter

Model No. : DS508152

. Serial No. + 11001

Power . AC120V/60Hz

Mode : Transmitting (CH1:2412MHz}

Remarks - |EEE802. 11g (54Mbps) /Antenna model :ERA-E1

Date : 7/29/2004

Test Distance 3dm

Temperature 25 C Engineer : Toyokazu Imamura

Humidity 61 %

Regulation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER R VER
[MHz] [dB«V]l  [dB/w] [dB]  [dB] [dB] [dB s V/m] [dB s V/m] [dB]

1. 1022.99 BB 40.6 46.8 24.2 389 3.3 1001 39.3 455 H40 147 8.5
2. 2390.00 BB 34.0 361 28.68 37.5% 43 101 39.5 4AL.& 540 145 12.4
3. 2688.07 BB 33.8 373 20.1 37.6 4.5 10.2 40.0 435 540 14.0 10.5
4. 4824.00 BB 32.1 32.9 32.8 370 5.5 0.6 340 348 540 20.0 19.2
h. 7236.00 BB 31.4 32.3 36.8 37.0 6.5 0.3 38.0 389 540 160 15.1
6. 964800 BR 31.8 315 39.3 371 6.9 .O 41.9 416 540 121 12.4
7. 12060.00 BB 31.3 30.7 417 36.1 7.9 0.4 452 446 540 8.8 9.4
8 14472.00 BB 31.1 31.1 4.0 350 83 0.6 46.0 46.0 54.0 8.0 8.0
0. 16884.00 BB 32.1 32.2 40.8 34.7 9.1 0.9 482 483 540 5.8 5.7
16. 19296.00 BB 32.7 32.4 40.3 34.4 9.6 0.0 48.2 479 54.0 5. 8 6. 1
11. 21708.00 BB 32.5 330 39.1 345 10.1 0.0 47.2 47.7 54.0 6. 8 6. 3
12, 24120.00 BB 34.3 34.1 399 341 10.5 0.0 5H0.6 50.4 540 3.4 3.6

CALCULATION:

READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

M ANTENNA: HA-06 (BBHA9120D} 1-18GHz/KHA-03 (3160-09) 18-26GHz
B CABLE:KCC-D3/D7MPREAMP : KAF-02 (8449B) MSPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Power : AC120V/60Hz

Mode : Transmitting (CHE:2437MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna mode! :ERA-E1

Date . 1/29/2004

Test Distance 3 m

Temperature 125 °C Engineer : Tayokazu |mamura

Humidity ;61 %

Regulation : FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE IHOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dB L. V] [dB/m] [dB] [dB] [dB] [dB . V/m]  TdB 2 V/m] [dB]

1. 1022.99 BB 480 49.5 24.2 38.9 33 1.1 46.7 48.2 740 273 25.8
2. 2688.07 BB 43.9 455 29.1 37.% 4.5 10.2 50.1 517 740 239 22.3
3. 487400 BB 4L 7 43.9 33.0 370 5.5 0.6 43.8 46.0 T4 0 30.2 280
4, 731100 BB 426 42.1 37.0 37.0 6.6 0.3 49.5 49.0 T4 0 245 250
5. 9748.00 BB 40.0 40.6 389.4 37.1 6.9 1.0 50.2 50.8 740 23.8 232
6. 12185.00 BB 40.5 40.4 41.5 35.9 7.9 0.4 544 543 740 19.6 19.7
7. 14622.00 BB 41.0 40.1 41.2 351 8.4 0.6 56.1 55.2 740 17.9 18.8
8 17059.00 BB 40.4 39.8 41.0 34.5 9.1 0.9 56.9 56.3 740 171 17. 7
0. 19496.00 BB 42.7 41.3 39.9 34.5 9.9 0.0 580 56.6 T40 160 17.4
10. 21933.00 BB 43.6 43.7 39.2 343 10.2 0.0 58.7 588 740 153 152
11. 24370.00 BB 43.8 42.9 40.2 34.1 10.6 0.0 60.5 59.6 740 135 14.4

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA : HA-06 (BBHA9120D} 1-18GHz/KHA-03 (3160-09) 18-26GHz

BCABLE:KCC-D3/D7MPREAMP : KAF-02 (84498) B SPECTRUM ANALYZER:KSA-04 (R3271A)
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DATA OF RADIATION TEST
UL Apex Cé.,Lid.
Yamakita No.l Anechoic Chamber
Report No. : 24JE0164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. ;11001

Power - AC120Y/60Hz

Mode : Transmitting (CH6:2437MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna model :ERA-E1

Date . 7/29/2004

Test Distance 3m

Temperature 25 C Engineer : Toyokazu Imamura

Humidity 161 %

Regulation : FCC Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dB 1. V] [dB/m] [dB] [dB] [dB] [dB e V/ml [dB e V/ml [dB]

. 1022.99 BB 40.6 44.2 24.2 38.9 33 101 39.3 429 540 147 111
2. 2688.07 BB 338 37.4 29.1 37.% 4.5 10.2 40.0 43.6 540 14.0 10.4
3. 487400 BB 32.1 335 330 37.0 5.5 0.6 342 356 540 19.83 18.4
4, 7311.00 BB 30.9 31.2 37.0 37.0 6.6 0.3 371.8 381 5H4.0 16.2 159
5. 9748.00 BB 31.§ 3L.3 39.4 371 6.9 1.0 42.0 41.5 54.0 12.0 12.5
6. 12185.00 BB 31.3 30.9 41.5 359 7.9 0.4 452 44.8 54.0 8. 8 9,2
7. 14622.00 BB 31.3 31.53 41.2 351 8.4 0.6 46.4 46.4 540 1.6 7.6
8. 17059.00 BB 30.7 30.4 41.0 34.5 9.1 0.9 472 46.9 54.0 6. & 7.1
9. 19496.00 BB 32.2 32.0 39.9 34.5% 9.9 0.0 475 473 540 6.5 6.7
10. 21933.00 BB 33.2 33.3 39.2 34.3 10.2 0.0 48.3 4d3.4 5H4.0 57 5.6
11. 24370.00 BB 33.5 33.3 40.2 341 10.6 0.0 50.2 50.0 54.90 3. 8 4.0

CALCULATION:

READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

I ANTENNA: HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7MPREAMP : KAF-02 (8449B) M SPECTRUM ANALYZER:KSA-04 (R3271A)

Pageizg of 104



DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Anechoic Chamber
Report No. : 24JE0164-YK

Applicant . Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : DS508152

Serial No. : 11001

Power - AC120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Remarks : |EEE802. 11g (54Mbps) /Antenna model : ERA-E1

Date 1 7/29/2004

Test Distance c3m .

Temperature : 25 °C Engineer . Toyokazu Imamura

Humidity . b1 % :

Regulation . FCC Part15C & 15. 209 (PK Detection)

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LDSS HOR VER HOR VER
[MHz] [dB 1 V] [dB/m]  [dB] [dB] [dB) (dB . V/m] [dBV/m [dB]

1. 1022.99 BB 47.9 489 24.2 389 3.8 10,1 46.6 47.6 740 27.4 26.4
2. 2483.50 BB 45.3 51.0 289 376 4.4 101 511 56.8 740 229 1712
3. 2688.07 BE 41.9 44.9 29.1 37.6 4.5 10.2 481 511 740 25.9 22.9
4. 4924.00 BB 422 432 331 310 5.5 0.7 44.5 455 740 29.5 285
h. T386.00 BB 41.0 4.5 371 371 6.6 0.4 480 485 740 26.0 255
6. 9848.00 BB 41.8 42.2 39.5 37t 7.0 LT 523 527 744 21.7 21.3
7. 12310.00 BB 40.5H 42.5 41.2 3h 7T 7.8 0.5 543 56.3 740 19.7 171
g 14772.00 BB 41.3 41.6 41.3 352 8.5 0.6 6.5 56.8 740 17.5 17.2
9. 17234.00 BB 41.8 40.4 41.5 34.6 9.1 0.6 584 570 740 156 170
10. 19696.00 BB 421 42.3 390 34.7 9.9 0.0 57.2 57.4 740 16.8 16.6
11. 22158.00 BB 43.6 43.4 336 34.2 10.2 0.0 59.2 590 740 148 150
12. 24620.00 BB 44.6 453 40.3 340 10.8 0.0 617 624 740 123 11.6

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN

BANTENNA:HA-06 (BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz

B CABLE:KCC-D3/D7MPREAMP : KAF-02 (84498) MSPECTRUM ANALYZER:KSA-04 (R3271A)

Page:

71 of 104



DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.l Anechoic Chamber
Report No. : 24JEQ164-YK

Applicant : Canon Inc.

Kind of Equipment : Wireless File Transmitter

Model No. : D§508152

Serial No. : 11001

Power - AC120V/60Hz

Mode > Transmitting (CH11:2462MHz)

Remarks . |EEE802. 11g (54Mbps) /Antenna model :ERA-E1

Date . 7/29/2004

Test Distance :3m

Temperature 125 °C Engineer : Toyokazu Imamura

Humidity 61 %

Regulation : FCC Part15C & 15. 209 (AY Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dB . V] [dB/m]  [dB] [dB] [dB] [dB . V/ml [dB 1 V/m (dB]

1. 1022.99 BB 40.7 40.1 242 38.9 3.3 101 39.4 388 540 146 152
2. 2483.50 BB 34.1 36.5 289 376 4.4 10.1 399 42.3 540 141 1.7
3. 2688.07 BB 324 377 29.1 316 4.5 1002 386 43.9 540 154 10.1
4. 492400 BB 31.6 332 331 370 5. b 0.7 339 355 b4 2001 185
h, 7386.00 BB 313 3.3 371 311 6. 6 0.4 383 383 540 157 157
6. 9848.00 BB 32.0 29.9 395 371 7.0 1.1 425 404 54.0 11.5 15.6
7. 12310.00 BB 30.6 28.9 41.2 357 7.8 0.5 44.4 42.7 54.0 96 113
8 14772.00 BB 31.4 31.3 41.3 35.2 8.5 0.6 46.6 46.5 54.0 7.4 7.5
0 17234.00 BE 30.8 30.6 41.5 34.6 9.1 0.6 47.4 47.2 540 6. 6 6. 8
10. 19696.00 BB 321 32.2 39.9 34.7 9.9 0.0 47.2 47.3 540 6. 8 6.7
11. 22158.00 BB 34.2 341 39.6 34.2 10.2 0.0 49.8 49.7 54.0 4.2 4. 3
12. 24620.00 BB 351 35.4. 40.3 340 10.% 0.0 52.2 52.5 540 1.8 1.5

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN

M ANTENNA : HA-06 {BBHA9120D) 1-18GHz/KHA-03 (3160-09) 18-26GHz
MCABLE :KCC-D3/D7 MPREAMP : KAF-02 (8449B) M SPECTRUM ANALYZER:KSA-04 (R3271A)
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Restricted band edges: FCC 15.247(c)
REPORT NO : 24JE0164-YK-1

REGULATION  : Fec ParttSSubpartC 247(c)

: 2004/08/09

TEMP./HUMI : 26°C/52%
TEST MODE : Transmitting

ENGINEER : Toyokazu Imamura

COMPANY “; Canon Inc,

EQUIPMENT : Wireless File Transmitter

MODEL NUMBER: DS508152 DATE
SERIAL NUMBER: 11001

FCCID : AZD-DS508152

POWER : AC120V/60Hz

REMARKS : Antenna model;:NA-E1
[IEEES02.11h(11Mbps)]

2.39GHz(CH1:2412MHz)

1. Horizontal/PK

REF 60 cbuV ATT 10 dB

HAKER
2.3800 CHz
45.88 dBuY

0B/

I
A

MMMW!M

A

START 2, 3850006112 SI0P 2, 35500061z
REN 1WHz VEW INHz SNP 50ms
2. VerticalPK
HAKER
2.3800 ¢Hz
REF 60 dBu¥ ATT 10 dB 46,13 «Ruv

5dBs

koo s ;L‘,,if bt @_.‘:MMW"‘"W

NS

bbb

b Y

START 2. 3B5000C11z
REY 1HHz

VER MRz

STOF 2. 3950006z
SWP SOms
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Restricted band edges: FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fec Part15SubpartC 247(c)
MODEL NUMBER: DS508152 DATE : 2004/08/09
SERIAL NUMBER: 11001 TEMP./HUMI : 26°C/52%
FCCID : AZD-DS508152 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
REMARKS : Antenna model:NA-E1
[IEEES02.11b(11Mbps)]
2.39GHz(CH1:2412MHz)
1. Horizontal/AV
WAKER
REF 60 dBuY AIT 19 d8 %5‘.!?8%8':6
5dB/
_J"__,f' o

START 2. 385000EILz SI0P 2, 3550006Hz
REW 1Mz VEA 10Kz SWP 2s

2. Vertical/AV

WAKER
2.3900 CHz

REF 60 dBuv ATT 10 4B 34. 76 dBu¥
5d/
e
e
L
START 2. 650006z STOP 2. 3050006Hz
REN 1¥Hz VB 10Hz ShP 28
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Restricted band edges: FCC 15.247(c)
REPORT NO : 24JE0164-YK-1
REGULATION  : Fcc Part15SubpartC 247(c)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152
POWER : AC120V/60Hz
REMARKS : Antenna model:NA-E1
[IEEES02.11b(11Vbps)]
2,4835GHz(CH11:2462MHz)

1. Horizontal/PK

DATE

: 2004/08/09

TEMP./HUMI : 26°C/52%
TEST MODE : Transmitting
ENGINEER : Toyokazu Imamura

MAKER
2. 4835 GHz

REF 60 dlu¥ ATT 10 dB 49.00 dBuv
S0B/
Mot -
| bt
A e
AL L TR T T Y
START 2. 478500GHz STOP 2, 4885006Hz
REY 14Hz VB 1Nz SWP Sims
2. VerticallPK
MAKER
2.4835 cHz
REF_6Q dBu¥ ATT 10 4B 45,00 dBuY
5B’
IM :
M M«Mw y i
o “"'ﬁ%’*ﬂ‘fw SRR,
START 2. 478500611z STOP 2. 4825006z
REWY 1MHz VB 1NHz SHP S0ms
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Restricted band edges: FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fce Part15SubpartC 247(c)
MODEL NUMBER: DS$508152 DATE : 2004/08/09

SERIAL NUMBER: 11001 TEMP./HUMI : 26°C/52%

FCCID : AZD-DS508152 TEST MODE : Transmitting

POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
REMARKS : Antenna model:NA-E1

[IEEES02.11b(11Mbps)]

2.4835GHz(CH11:2462MHz)

1. Horizontal/AV

JRAKER
2. 4835 GHz

REF 60 dBuV ATT 10 dB 36.88 dbuy
5dB/
|
e e a4 -
START 2, 47850061z STOP 2. 4886006Hz
RO 1RH2 VEW 10Hz ShP 2

2. VerticallAV

HAKER
2. 4835 GHz
REF 80 d’guv AIT 18 dB 35. 50 dbuy

5db/

START 2. 478500612 STOP 2, 4B8500€liz
RBW I¥Hz2 VEW 10Hz SHP 2a

76 of 104



Restricted band edges: FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fcc Part15SubpartC 247(c)
MODEL NUMBER:; DS508152 DATE : 2004/08/09
SERIAL NUMBER: 11001 TEMP./HUMI : 26°C/52%
FCCID : AZD-DS508152 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Toyokazn Imamura
REMARKS : Antenna medel;:NA-E1
[IEEES02.11g(54Mbps)]
2.39GHz(CH1:2412MHz)
1. Horizontal/PK
2550 ot
REF 65 diu¥ ATT 19 di 6. 88 dBuY
S fIIAN
f M__,m'-{hﬂ%‘ K

. Aol
gt W

START 2. 3850006z SIOP 2, 395000GHz
RBN (RHz YEKW 1kHz SHP 50ms

2. VerticallPK

MAXER
2. 3900 CHz
REF 60 dBuV ATT 10 dB 53. 38 dBuy

IO

5dB/

B _d,m\'\fl;‘ ‘T"'ﬁ' -’a\"iu'

START 2. 38600001z STOP 2, 39506061z
REW iWHz SWP &0ms

VEW 1MHz
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Restricted band edges: FCC 15.247(c)
REPORT NO : 24JE0164-YK-1 ]
REGULATION  : Fec Part15SubpartC 247(c)

COMPANY : Canon Ingc,
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152

POWER : AC120V/60Hz
REMARKS : Antenna model:NA-E1
[IEEES02.11g(34Mbps)]

2.39GHz(CH1:2412MHz

1. Horizontal/AV

DATE

: 2004/08/09

TEMP./HUMI : 26°C/52%
TEST MODE : Transmitting
ENGINEER : Toyokazu Imamura

HAKER
2.3900 GHz

5B/

2, VerticallAV

REF 65 dBuV ATT_10 dB 36.38 dBuy

.-A""J#/'
_-—Nl"lv‘
| -
START 2. 360000G2 SIOF 2. 3550006tz

REN 1KHz VEW 10Hz ShP 25
IEAKER
2.2900 GHz

RLF 60 diuy AT 10 dB 35. 63 dBuV
‘—"-"'/-ﬂ

START 2. 2850006
REW (¥H2

VEW 10Hz

STOP 2, 395000GH2
WP 25
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Restricted band edges: FCC 15.247(¢)

COMPANY : Canon Ine, REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fec Part15SubpartC 247(c)
MODEL NUMBER: DS508152 DATE : 2004/08/09

SERIAL NUMBER: 11001 TEMP./HUMI : 26°C/52%

FCCID : AZD-DS508152 TEST MODE : Transmitting

POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
REMARKS : Antenna model:NA-E1

[IEEE802.11g(54Mbps)]

2.4835GHz(CH11:2462MHz)

1. Horizontal/lPK

5dB/

START 2. 478500GHz
REW 1FHz

2. VerticalPK

5¢B/

ATT 10 dB

MAKER
2.4834 GHz
65.50 dBu¥

i

=

'“%WW%\W

My

VBN 1RHz

REF 60 dBu? ATT 10 dB

S —
STOF 2. 4886006z
SHP S0ms

MAKER
2.4835 GHz
44.88 dbuy

.

Mrlbagy
NHA“‘MM%HW\}%

MN h JT ¥ 'F“Jl@ﬁﬁﬂ“rj

'-'lej‘u

START 2. 47850061z

REN 1MHz YBA 1NHz

SI0P 2, 4885006z
SWF Sms
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Restricted band edges: FCC 15.247(c)
REPORT NO : 24JE0164-YK-1 :
REGULATION  : Fec Part15SubpartC 247(c)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152

POWER : AC120V/60Hz
REMARKS : Antenna model:NA-E1
[IEEES02.11g(54Mbps}]
2.4835GHz(CH11;2462MHz)

1. Horizontal/AV

DATE

: 2004/08/09

TEMP./HUMI : 26°C/52%
TEST MODE - Transmitting
ENGINEER : Toyokazu Imamura

HAKER
%. 4835 GH2

REF 50 dBuy ATT 10 dB 9. 13 dBuY
5dB/
‘bwﬁ““'“-—‘__ e,
hh-““‘-h‘ — "
=t
START 2, 47850061z STOF 2, 488500GHz
REY 10z VB 10Hz SWP 2s
2. VerticallAV
MAKER
2, 4835 GHz
REF 60 dBuv AIT 10 dB J6. 25 dBuY
5dB/
|
|
¥ |
START 2. 4785006 STOP 2, 488500CHz
REW 1WH2 VEW 10Kz SKP 25
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Restricted band edges: FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fcc Part15SubpartC 247(c)
MODEL NUMBER: DS508152 DATE - : 2004/08/09

SERTAL NUMBER : 11001 TEMP./HUMI : 26°C/52%

FCCID : AZD-DS508152 TEST MODE : Transmitting

POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
REMARKS : Antenna model: ERA-E1

HEEES02.11b(11Mbps)]

2.39GHz(CH1:2412MHz)

1. Horizontal/PK

HAKER
2. 3900 GHz
REF 60 dBuV ATT 10 dB 43.63 dBuy

5dB/

[ 4
syt e et P s Ao S leA

TART 2, 285000GHz STOP 2. 255000GHz
REIY 1¥Hz VBN 1¥Hz WP 50ms
2. VerticallPK
WAKER
2.3900 GHz
REF §0 dlu¥ ATT 10 dB . 50 dBu¥
SdBs

W b Ay rW.lG"iJl AT

SIAR

=2

. 3B50006Hz STOP 2. 3550008Hz
REIY 1¥Hz VA 1NHz SKP 50ms
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Restricted band edges: FCC 15.247(c) .
REPORT NO : 24JE0164-YK-1
REGULATION  : Fec Part15SubpartC 247(c)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER: 11001

DATE

: 2004/08/09

TEMP./HUMI : 26°C/52%

FCCID : AZD-DS508152 TEST MODE ¢ Transmitting
POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
REMARKS : Antenna model: ERA-E1
[TEEES02.11h(11Mbps)]
2.39GHz(CH1:2412MHz)
1. Horizontal/AV
MAKER
2,3900 GHz
REF 60 dBu¥ ATT 10 dB d3. 50 dBuY
fdB/
START 2, 2850006z SIOP 2, 3950006H2
REW 1¥Hz VEW 10Hz P 2s

2, VerticallAV

REF G0 dBuV

AIT 10 dB

MAKER
2. 3300 6Hz
34. 53 dBuY

S/

START 2. 385000GHz
REW 1WHz

VBN 10Hz

SI0P 2, 395000GHz
SWF 2s
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Restricted band edges: FCC 15.247(c)

COMPANY : Canon Inec.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERJIAL NUMBER : 11001

FCCID : AZD-DS508152

POWER : AC120V/60Hz
REMARKS : Antenna model: ERA-E1
[TEEES02.11b(11Mbyps)]
2.4835GHz(CH11:2462MHz)

1. HorizontalPK

REPORT NO : 24JE0164-YK-1
REGULATION  : Fec Part15SubpartC 247(c)
DATE : 2004/08/09

TEMP./HUMI : 26°C/52%

TEST MODE : Transmitting

ENGINEER : Toyokazn Imamura

HARER
2,4835 GHz

REF 60 dBuV ATT 10 dB 43,82 By
5ab/
. Il | i
WSS UL AU PSR PRI ) EASTER WL WY (8 e peey Ty
START Z, 47550081 S0P Z, 40550067
RBW 1¥Hz VEW 1RHz SWP 50ms
2. VerticallPK
MAKER
2. 4635 OHr
REF 60 By ATT 10 dB .50 dBuy
540/
W“’W‘
Foltvall g g 1 o v Ll 1
B e Py P A PR P

START 2. 47850061z
REN 1kHz

VEW 1MHz

ST0P 2, 4885006112
SNP S0us
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Restricted band edges: FCC 15.247(c)
REPORT NO 1 24JE0164-YK-1
REGULATION  : Fec Part15SubpartC 247(c)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152

POWER : AC120V/60HzZ
REMARKS : Antenna model: ERA-E1
[EEES02.11h(11Mbps)]
2.4835GH»(CH11:2462MHz)

1. Horizontal/AV

DATE

: 2004/08/09

TEMP./HUMI : 26°C/52%
TEST MODE : Transmitting
ENGINEER : Toyokazn Imamura

HAKER
2. 4835 6Hz

5B/

2. Vertical/AV

REF 60 dBuv ATT 10 dB 33, 83 dou¥
START Z 478500Gliz STOP 2, 488500611z
REW 14Kz vEw 10Hz ShP 28
MAKER
2. 4836 GHz
REF 60 dBu¥ ATT 10 dB 34. 63 dBu¥

Sdiy/

START 2. 47850047,
RBW (¥Hz2

VEW 10Hz

STO? 2, AB85006Hz
WP Zs
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Restricted band edges: FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter * REGULATION  : Fce Partt5SubpartC 247(c)
MODEL NUMBER: DS508152 DATE : 2004/08/09

SERIAL NUMBER: 11001 TEMP./HUMI : 26°C/52%

FCCID : AZD-DSS508152 TEST MODE : Transmitting

POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
REMARKS : Antenna model: ERA-E1

[IEEES0(2.11g(54Mbps)]

2.39GHz(CHI:2412MHz)

1. HorizontallPK

MAKER
2, 3900 Gz
REF 60 dBuV ATT 10 d@ 48.13 «Bu¥

S/

“‘*’" - i
WWWWWMWMMMWMMW
i B

SIART 2, 7850008 E STOP 2, 39500000
BN 1RHz VW 1RHz SHF Sons
2. VerticallPK
HAKER
2.3500 Gz
REF 50 dbu¥ AT 10 dB 52, 88 dBuY
56D/ I JJMNI

e TR

f |
}P%alrrlr.;u 19 ”M‘J@M'&MW

[T 2. 386000GHz STOP 2. 3650006Hz
RBIY THHz VER TNHz SKP 50ms
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Restricted band edges: FCC 15.247(c)
REPORT NO : 24JE0164-YK-1
REGULATION  : Fcc Part15SubpartC 247(c)

COMPANY : Canon Inc,
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS8508152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152

POWER : AC120V/60Hz
REMARKS : Antenna model: ERA-E1
[IEEE802.11g(54Mbps)]

2.39GHz(CH1:2412MHz)
1. Horizontal/AV

REF 60 dBu¥

DATE

: 2004/08/09

TEMP./HUMI :26°C/52%
TEST MODE : Transmitting
ENGINEER : Toyokazu Imamura

ATT 10 B

HAKER
2. 3300 SHz
34,00 dBuY

SdB/

START 2. 3650006z
REY 1¥Hz

2. Vertical/AV

REF 60 dBuV

VES 10Hz

ATT 10 dB

STOP

5]

o 0]
&

WAKER
2, 3900 GHa

B. 13 dBu¥

5aB/

START 2, 385000GI1z
REW 1MHz

VEW 10Kz

SI0P 2, 3550006Hz
SWP 25
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Restricted band edges: FCC 15.247(c)
REPORT NO : 24JE0164-YK-1
REGULATION  : Fec ParttSSubpartC 247(c)

COMPANY : Canon Inc.

EQUIPMENT : Wireless File Transmitter

MODEL NUMBER: D3508152
SERIAL NUMBER: 11001

FCC ID : AZD-DS508152
POWER : AC120V/60Hz

REMARKS : Antenna model:ERA-E1

[IEEES02. 11g(54Mbps)]

2.4835GHz(CH11:2462MHz)
1. Horizontal PK

5dB/

DATE

: 2004/08/09

TEMP./HUMI : 26°C/52%
TEST MODE : Transmitting
ENGINEER ¢ Toyokazu Imamura

HAKER
2. 4835 Chz

2. VerticalPK

REF 60 dBuy ATT 10 dB 45,35 du¥
1 |
i
rm
/ A |M |
‘d\ 1\*‘* ‘HMI'KM‘M}\.A pih iy
Lt e R R A R
START 2, 478500GHz STOP 2, 4885006GHz
REW 1HHz VEA [NHz SV 5ons
WAKER
2.4835 Ghe
REF 60 dBuv ATT 10 dB 51,00 dBuV
A
5B/ wiy{ 1"% ,
ﬂw n
WMML “’MM].
L o 1
#th‘l‘{u" ' |,,l|| l! ’!!
START 747350061 STOP_2, 486500612
TEW 1hHz VBN INHz SHF 50ms
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Restricted band edges: FCC 15.247(¢)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER : 11001

FCCID : AZD-DS508152

POWER : AC120V/60Hz
REMARKS : Antenna model:ERA-E1
[NEEES802.11g(54Mbps)]
24835GHz(CH11:2462MHz)

1. Horizontal/AV

REPORT NO : 24JE0164-YK-1
REGULATION  : Fec Part15SubpartC 247(c)
DATE : 2004/08/09

TEMP./HUMI : 26°C/52%

TEST MODE :+ Transmitting

ENGINEER : Toyvokazn Imamura

HAKER
2.4835 GHz

REF 60 dbuV ATT 10 db J4.13 dBuY
5dB/
M'—L——‘-‘“h-u___, Ll
START 2, 4765006z STOP 2. 4BB50CGHz
REW 1¥Hz VEW 10Hz SHP 28
2. Vertical/AV
MAKER
2. 4835 6z
REF 560 dBu¥ AT 10 o8 36. 50 dBu¥
5dBf
o
m—

START 2. 4785006Hz
REW 1KHz

VEW 10Hz

ST0P 2. 486900GH2
SWP 28
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY
EQUIPMENT
MODEL NUMBER: DS508152
SERIAL NUMBER : 11001
FCC ID
POWER
[IEEES02.11b(11Mbps)]
Ch1:2412MHz

1

: Canon Inc,

: Wireless File Transmitter

: AZD-DS508152
: AC120V/60Hz

REPORT NO

REGULATION

DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 24JE0164-YK-1

¢ Fee Part15SubpartC 247(c)
: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

Marker 1 [T1] REW 100 kHz RF At 30 dB
Ref Lvl 105.45 dB¥Y VEW 300 kHz
110 dpuv 2.41265130 GHz EWT 12.5 mg tnic dByv
11, 0
vilT1) 105J45 :Iastuin
MMM 2.41265130 GHz|
T TTIT TIIED SBY
T.35000000 GHzl
AFEELJE] s2lgn gpy
| 51 85 kes apy Fi Y 2. 30972548 62
/ V\f iTl] &2 )75 4By
T, 42464535 GHz| M1
1vIES
7
) ( ] .
L\J UFX\..
Canter 2.412 GHz 5 MHz/ Span 50 MHz
Date: 9.AUG, 7004 15:17:36
REW 100 kHz RE Att 30 de
Ref Lvl VAW 300 kHx
119 dpuv WT 245 me Unit ET
11,
|01 05.0a5 dauy
& ™
1vIEM EE
I T et 1N (I, e P Ao
1
Starc 30 MHz 7 MHzZ/ §top 1 GH2
bate: 9.AUG.I004 15:18:18
Matrker 1 [T1) RBYW 100 kHz RF RAtt 20 d8
Ref Lvl 103,92 deuv VEW 300 kHz2
110 dpav 2.41492966 GHz SWT 500 me Unic danyy
1
1|yl 1o3jes devs g
2.414823866 cHz
1
o1 85045 o
™
1vIem FETS
Loy Mol i, o il
e e M R
]
3
start 1 GHz 200 teHz/ Step 3 &Hz

Data:

©.AUG.2004 15:15:05
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fec Part15SubpartC 247(c)
MODEL NUMBER: DS508152 DATE - : 20G4/08/09
SERIAL NUMBER: 11001 TEMP./HUMI : 26°C/52%
FCCID : AZD-DS508152 TEST MODE ¢ Transmitting
POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
[IEEES02.11b(11Mbps)]
Ch1:2412MHz
4,
- e
111 n
i ) e JMW-A.MMM s Lselinn
AT e S s
5.
®n:§nzzls ::w 300 kH: . .
11 “

|-o1 9s.Jas asy

A e R

3
§

Start 10 cH2 1.6 GHz/ stop 6 GHz

Data: S.AUG.Z2004 15:20:32
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY : Canon Inc.
EQUIPMENT
MODEL NUMBER: DS508152
SERTAL NUMBER: 11061
FCCID
POWER
[MEEES02.11b{11Mbps)]
Ch6:2437MHz

1

: Wireless File Transmitter

: AZD-DS508152
: AC120V/60Hz

REPORT NO

REGULATION

DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 24JE0164-YK-1

: Fee Part15SubpartC 247(c)
: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

@ Marker 1 [T1] REW 100 kNz AP Ao 30 de
Ref Tl 163,62 «BYY VBR300 kiz
110 dsuy 2.4347454% ouz SWT  12.5 ms unit EL
* v
1 1| 1Ty 10362 dBy
T.42474]54% GHz, “
1 T TEIT TT{UT d89
/,U “\ 2. 42535665 auz
Talizil g£3l3s gayy
/ \\ 2.44887375 ouz
l-01 82 fez dsy
[ i .
p— i -

"

cantar 2.437 cHz 5 Muz/ Span 50 MMz
Dats: 9.AUG. 2004 15:23:12
RBW 100 kHa RF AtG 20 dB
Ret Lyl vEY 300 knz
110 dBuv EWT 245 ms unit dnuy
1
EY
|-01 B3.|62 d4dBY
TH1
AVIEW 1MA
|ty d LTRPer PRRRTIVH (PPN PE™ ESP TSI, L
1
Start 20 Muz 97 MHz/ frep L oHz
Date: 9.AUE.2004 15:23:58
. marker 1 [T1] kBW 100 kMz  BP At 20 ds
Ref Ll 102.95 dEuY VEW 300 kiHz
110 dpuv 2.43887776 GHz EWT SO0 s unit dpuv
1
1| w1y 103 {85 apyy
|~ ]
2.23887776 ohz
L
|01 836z anv
m1
1vien un
L A st aab s
o w o A
1
start L GHz 200 MHz/ stop 3 GHz

Date:

5.AUG.2004 15:24:37
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)
: 24JE0164-YK-1

: Fee Part15SubpartC 247(c)

: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazn Imamura

EE

COMPANY ¢ Canon Inc, REPORT NO
EQUIPMENT : Wireless File Transmitter REGULATION
MODEIL NUMBER: DS508152 DATE
SERTAL NUMBER : 11001 TEMP./HUMI
FCCID : AZD-DS508152 - TEST MODE
POWER : AC120V/60Hz ENGINEER
[IEEES02.11b{11Mbps})]|
Ch6:2437MHz
4,

®nifohzzw 00 n

el - bt LA o p s g,

Date: 3.AUG.2004 15:25:18

11

1

REW 100 kM= ARF Rtt 30 dm

Ref Lvl VEW oo kKz
110 deyV EWT L] Unit dpyy

[ ~ |
[—CLl 83,62 aBd

™
Iview 1M
Bt A AP it b g, J, T i

Prrr #

Start 10 GHz 1.5 aHz/ Ftop 26 GHz

Cate: $.AUG.2004 15:25:58
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY
EQUIPMENT
MODEL NUMBER: DS508152
SERIAL NUMBER: 11001
FCCID
POWER
[IEEES02.11b(11Mbps)]
Ch11:2462MIz

1

: Canon Inc,

: Wireless File Transmitter

: AZD-DS508152
: AC120V/60Hz

REPORT NO

REGULATION

DATE
TEMP./IIUMI
TEST MODE
ENGINEER

: 24JE0164-YK-1

: Fee Part15SubpartC 247(c)
: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

Date:

mMarker 1 [Ti] RE¥ 100 kMz  RF REE 30 dp
Ref Lvl 103.97 deyv VEW 300 kHz
110 dBuv 46265130 SHz SWT 12.5 ms Unic dpyv
1 AL ] 103487 dpyv o
- seccd
N Py T 46Z6H130 cHz
ST eI JIT day
2.4496525 auz
Falizil 62007 _«py
/ \ 2.47447485 GHz
[-o1 BT By / V[T BT3¢ duy
T 40350000 Gaz| *EL
wIER
2 3
"‘“R‘u( V.a.u
. ULMW e
canter 2.462 GHz 5 MHz2/ Bpan 50 MHz
Date: U.AUG. 2004 15:31:49
REW 10D kHz AT Akt 30 dE
Pef vl VEW 300 kHz
110 deuv SWT 245 me Unit dEdV
1
=
11
o1 83.f97 apu
™
iview A
I ¢ A
[P TV RPN FPTYraer) ST NPR MRV FRATITY ST PR TR
4
El
Stare 30 MHz 57 HMiz/ stop 1 6Hz
®.AUG. 2004 185:32:22
Macker 1 [T1] RER 100 kHz RE Att 30 9B
Ref vl 103.33 dpuv VB 300 kHz
1160 dBdv C.45991784 GHz EWT 500 ms unit HBIV
11
T1|i711 102433 dh)ni
E n
2,45851784 GHz
1
—-D1 83.[87 dRY
™
1vIEw e
7
(FHWLY LT,
F Ay o
start 1 GHz 200 MHz/ Stop 31 GHz

Date;

9.AUG. 2004 15:33:37
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY : Canon Ine, REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fee Part15SubpartC 247(c)
MODEL NUMBER: D§508152 DATE : 2004/08/09
SERIAL NUMBER: 11001 TEMP./HUMI : 26°C/52%
FCCID : AZD-DS508152 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
[IEEES(2.11b(11Mbps)]
Ch11:2462MHz
4,
®R:;TN vie 200 e e
11 “
TP ST PRI (O PR O
Ml YR i
5
® Ref Iwvl 33: ;00 k:z “F‘n‘t .
11 n
oAy Ladu L, xmnltbﬂ\"kMH\A*H

seace 1¢ GHz

Date:

9.AUE.2004 15:34:58

1.6 GHz/ stop

26 GHz
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COMPANY
EQUIPMENT

Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

: Canon Inc.
: Wireless File Transmiiter

MODEL NUMBER: DS508152
SERIAL NUMBER: 11001

FCCID
POWER

: AZD-DS508152
: AC120V/60Hz

REPORT NO
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

[AEEES02.11g(54Mbps)|
Ch1:2412MHz
L

: 24JE0164-YK-1

: Fee Part153SubpartC 247(c)
: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

Markar 1 [T1] REW 100 kHz RF Rtt 20 as
Ref Ivl 103.08 dsyy VEW 300 kuHz
110 dmuv 2.41325251 GHz SUT  12.5 me Unic dsyy
11,
1 1|1y 103 jos dnm“
2.41325251 GH
. Al Laﬁ Kobadod b, e
" v T{TTIT ST0T dEY
r W 2.39000000 GHZ|
=01 B2.08 dAdV j \
J X TIH1
AVIEW pELY

AW

|

Center £.412 GHz

Date: 3.AUG.2004 15:45:230

§ MHz/

span 50 MHz

11

Bt

REF 100 kHz  RF ATt 30 dB
®Ret vl vBW 300 kHz
110 dpav SWT 245 my Unic dBiv
[ ]
ol a3.08 4z
i
1ma

AT TR PP e WA T DTN bbbt

1

start 30 MHz

pate; S.RAUG. 2004 1S5:485:20

37 MHz/

Stop 1 GHz

Markec 1 [T1) RBW 100 kHz A¥ Att 30 ds
®n=£ Tl 102.64 ABYY YEW 300 kHz
110 dey¥v 2.41883768 GHx EWT 500 ms Undt dRNY
11
¥i|triy 10z fes dsy
2.41883766 CHI)
B A | 639) TT|TE a5
1.54589178 GMz|
Sallisy 54193 dmuy
2.69139277 guz
=Pl 83,408 dpy
b1
1view inn
. 3
bttt g, iwkon L S MAIAMM
ot o . s
1
Start 1 GHz 200 MHz/ Stop 3 eHz

Date: S.AUG.Z004  15:4%:28
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmiiter REGULATION  : Fee Part13SubpartC 247(c)
MODEL NUMBER: DS508152 DATE : 2004/08/09
SERTAL NUMBER : 11001 TEMP./HUMI : 26°C/52%
FCCID : AZD-DS508152 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
[IEEES0(2.11g(54Mbps)]
Ch1:2412MHz
4,

G,

N I
0L bl TRV NV R
S o

5.

AW 100 kHz RF Attt 30 d=
Ref Tl vew 300 kHz
110 dpuv swT 1s Vnit amuy
11
| » ]
P=Dl B3.08 dadv
.
e e
YT YR A i gh A _}JJ\'-M
oy
1
Start 10 GHz 1.6 GHz/ Stop 26 GHz

pate:

Y.AUE.2004 15:51:p2
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS5(8152

SERIAL NUMBER: 11001

FCCID : AZD-DS508152

POWER : AC120V/60H=
[IEEES02.11g(54Mbps)]

Ch6:2437MHz

L

REPORT NO
REGULATION
DATE
TEMP./HUMI

© TEST MODE

ENGINEER

: 24JE0164-YK-1

: Fec Part15SubpartC 247(c)
: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

Marker 1 [T1] REW 100 kHz RF Att 30 da
Ref Tl 102,52 dpuy VEW 300 kHz
110 deyv 2,93825251 GHz EWT 12.5 ms Unic deiv
a1
v = lsn
1 1|71l 19483 .ismn
2.4382425
N jpsibad il ke il
( A4 v-\]
o1 ez.|az asy f \
H 3 ™1
ivIew /f ‘4‘“‘ 1
!
s .
v
1
Centar 2.437 cHz 5 MHz/ Span 50 HHz
Tate: 9. AUG.2004  15:53:00

as¥ 100 kMz  RF Atc 30 4B
Ret Ivl VEW 300 kHz
110 asiv WT 245 ms unit EE
114
|-01 az.|9z dey
™
1IVIEW 1MA
7
e
s
fupusporh A R TRER PR e e
1
Start 30 Hiz 57 MHz/ Stop 1 GHz
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY : Canon Inc.
EQUIPMENT : Wireless File Transmitter
MODEL NUMBER: DS508152

SERIAL NUMBER : 11001

REPORT NO
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

REW 100 XkHz
VEW 00 kHz
SWT  1.75 & Unit

RF Att

: 24JE0164-YK-1

: Fee Part1SSubpartC 247(c)

: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazn Imamura

20 dm

deiv

IHL

FCCID + AZD-DS508152
POWER + ACI120V/60Hz
[TEEES02.11g(54Mbps)]
Cho6:2437MHz
4.

e

LT T S
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® Ref Iwl

110 deyv
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start 10 GHz

Date: 9.AUG.2004 15:56:25
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Stop 28 GHe
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COMPANY
EQUIPMENT

: Canon Inc.
: Wireless File Transmitter

REPORT NO
REGULATION

MODEL NUMBER: DS508152
SERIAL NUMBER: 11001

FCCID : AZD-DS508152
POWER : AC120V/60Hz
[IEEES02.11g{54Mbps)]
Ch11:2462MHz

1.

DATE
TEMP./HUMI
TEST MODE
ENGINEER

Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

: 24JE0164-YK-1

: Fee Part13SubpartC 247(c)
: 2004/08/09

: 26°C/52%

: Transmitting

: Toyokazu Imamura

$.AUG.20D4  15:39:50
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(c)

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION  : Fcc Part15SubpartC 247(c)
MODEL NUMBER: DS508152 DATE : 2004/08/09
SERIAL NUMBER : 11001 TEMP./HUMI :126°C/52%
FCCID : AZD-DS508152 TEST MODE : Transmitting
POWER : AC120V/60Hz ENGINEER : Toyokazu Imamura
[IEEES02.112(54Mbps)|
Ch11:2462MHz
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Power Density (Conducted)

UL Apex Co.,Ltd
YAMAKITA NO.2 Shielded Room

COMPANY : Canon Inc. REPORT NO : 24JE0164-YK-1
EQUIPMENT : Wireless File Transmitter REGULATION : Fec Part15SubpartC 247(d)
MODEL NUMBER : DS508152 DATE : 2004/08/09
SERIAL NUMBER :11001 TEMP./HUMI : 26°C/52%
FCCID r AZD-DS508152
POWER : AC120V/60Hz
TEST MODE : Transmitting
ENGINEER : Toyokazu Imamura
IEEE802.11b{11Mbps)
CH FREQ | S/A Reading| .Cable Loss Results Limit | MARGIN
IGHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2411.75451 -14.36 0.3 -14.06 3.0 22,1
Mid 2437.39980 -12,71 0.3 -12.41 8.0 20.4
High 2459.60721 -15.15 0.3 -14.85 8.0 22.9
IEEE802.11g(54Mbps)
CH FREQ | S/A Reading| Cable Loss Results Limit | MARGIN
[GHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2411.74850 -17.66 0.3 -17.36 8.0 254
Mid 2437.65331 -17.97 0.3 -17.67 8.0 25.7
High 2461.74749 -17.89 0.3 -17.59 8.0 25.6
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COMPANY
EQUIPMENT

Power Density: FCC 15.247(d)

: Canon Inc.
: Wircless File Transmitter

MODEL NUMBER: DS508152
SERIAL NUMBER: 11001

FCCID
POWER

: AZD-DS508152
: AC120V/60Hz

[IEEES02. L1b(11Mbps)]

1. chl:2412MHz

2. ché:2437MHz

3. ch1l:2462MHz

UL Apex Co.,Ltd
REPORT NO
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

Marker 1 [T1] REW 3 kHz RE Are
Ref Lvl -14.36 dbm VEW 10 kuz
=10 dEm 2.41175451 GHz BT 500 = Unit

., Yamakita No.2 Shielded Room
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: 2004/08/09
: 26°C/52%
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: Toyokazu Imamura
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COMPANY : Canon Inc.
EQUIPMENT
MODEL NUMBER: DS5068152
SERTAL NUMBER: 11001
FCCID
POWER
[IEEES02.11g(54Mbps)]
1. chl:2412MHz

2,

ch 6; 2437"MHz

3. ch1l: 2462MHz

: Wireless File Transmitter

: AZD-DS508152
: AC120V/60Hz

Power Density: FCC 15.247(d)

UL Apex Co.,Ltd. Yamakita No.2 Shielded Room
REPORT NO : 24JE0164-YK-1
REGULATION  : Fec Part15SubpartC 247(d)
DATE : 2004/08/09

TEMP./HUMI :26°C/52%

TEST MODE : Transmitting

ENGINEER : Toyokazu Imamura
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Test Report No :24JE0164-YK—1

T ————,— T
APPENDIX 3

Test Instruments

EMI test equipment

-~ ContrekNo. . | *\ - Instrument:: coManUfasturer >0 Model No

KAEC-01(NSA) [Anechoic Chamber JSE Semi 3m RE
' KAF-02 Pre Amplifier Hewlett Packard 84498 RE 2004/05/07 % 12
KAF-05 Pre Amplifier Agilent 8447D RE 2004/05/26 * 12
KAT10-81 [Attenuator Agilent 8449D 010 RE 2004/04/15 % 12
KAT6-02 Attenuator INMET 18N-64B RE 2004/04/27 * 12
KBA-03 Biconigal Antenna Schwarzbeck BBA9106 RE 2004/01/31 * 12
KCG-24/25/26 | Coaxial Cable/Pulse Fujikura/Suhner/PMM [ 5D-2W/5D-2W/S042 |CE 2003/09/19 % 12

/28/KPL—-02 |Limitter 72B/504272B/PLOt

KOG—§2£31/32 Coaxial Cable Fujikura/Suhner 5D-2W/S04272B RE 2004701729 * 12
KCG-D3/D7 |Coaxial Cable Rosenberger/Advantest ?201/JUN—08—01—06 RE 2004/04/15 * 12
KFL-01 Highpass Filter Hewlett Packard 84300 80038 RE 2004/04/15 * 12
KHA-03 Hom Antenna EMCO 3160-09 RE 2004/05/01 * 12
KLA-03 Logperiodic Antenna Schwarzbeck USLPS5143 RE 2004/01/31 * 12
KLS-05 LISN{AMN) Schwarzbeck NSLK8126 CE (EUT) 2003/09/19 * 12
KLS-06 LISNCAMN) Schwarzbeck NSLK8&127 CE 2003/09/19 % 12
KPM-05 Power meter Agilent, E4417A AT 2004/02/26 % 12
KPSS-01 Power sensor Agilent E9327A AT 2004/03/02 * 12
K5A-04 Spectrum Analyzer Advantest R3271A CE/RE 2003/09/17 * 12
KTM-04 Terminator TME CT-01BP CE 2004/04/27 * 12
KTR-01 Test Receiver Rohde & Schwarz ESI40 RE/AT 2004/07/28 * 12
KTR-03 Test Receiver Rohde & Schwarz ESHS10 CE 2004/05/19 * 12
HA-06 Horn Antenna Schwarzbeck BBHA9120D RE 2004/04/10 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test [tem:

CE: Conducted emission test
RE: Radiated emission test
AT: Antenna port conducted test

UL Apex Co., Ltd.






